€,
iﬂﬁﬁgéﬂg EFS151

Counterbalance Lift Truck

Parts Manual
_1x.TE _tyi_

FHHZE




PARTS ORDERING INSTRUCTIONS PART LIST

HOW TO ORDER The Index, describes the item on the figure you are looking at. The Part No. is a
When you order, supply the part number, quantity, model and serial numbers of your numerical description of the item and the part ordering number. The Part Name is a
machine. Supplying this information will assure prompt, efficient handing of your description of the part number in alphabetical form. The No. is the quantity used on
order. the machine.

Since your dealer carries many parts in stock and maintains up-to-date prices on all
parts, he will be able to process your order immediately. If, for some reason, the part
is not in stock, he will order it from the factory. In either event, he maintains a current
file of service manuals, which give all available parts ordering or technical

information.

WHERE TO ORDER

Always order parts from the dealer who sold you your electric forklift . If it is necessary
for the dealer to order parts from the factory, he is able to get prompt service for you.
Parts are shipped in accordance with shipping instructions given on the order.

INSTRUCTIONS FOR RETURNING PARTS
Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without

prior approval . We cannot accept responsibility for parts returned without

authorization. EP EQUIPMENT CO.,LTD.

Address: XIAQUAN,DIPU,ANJI,ZHEJIANG,CHINA
If you have some parts which must be returned, contact your dealer. If he believes Tel:400-880-2178
parts should be returned, he will arrange for authorization to return the parts. Net:www.ep-ep.com

Email:epparts@ep-ep.com
CHANGES
When changes are made to the machine, revised pages for this manual will be issued.
These pages must be inserted in your parts manual as soon as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause

you to order wrong parts.
ALL RIGHT RESERVED COPYRIGHT


mailto:king@ep-ep.com

FT
ELHITH

BT, EHERM TS, BE, MSNFIS. REEXEE
BB S ORAE T LT I SR v 2K

FONE 2R AR 2 T 0L, 10 B ZORRE A FF A 2 Bof i, Firbd
b 2 RO B AT TR o BRI SR A, A7 B s IXAN A, A X Al A
NEITE . TERE LKFERIEOL, T RESA — MRS TS, R AT AR I
LA IE B ECEBALE B .

T R

HEF IR, HRH SR SRS X MM BT . a0 R A
TR FERTW A, ARSI BRI RS . RAEERITIAE 2, AR E X B 35
PRI & e ehr .

FFHRE WA

—RAEOLT, BUSEHISRR, IBIE M F A BA SRR, —ASHA R .
TAIA L BA G FRUEIR B KK F A 7157

WEREA — SR € EIRIE, WRAEAME .. MmN ErT LLRIE,
W22 2 HER AL BRI I AT

BAREH

X EHAR EABE, EAFWIMEIERSERRT. DEEIXLEBIET,
& EAL A EA ARV AT o 35500 R SR T AT AE
PRI YR TS T R R

THiE
Index fifiid (R FERG IS L, EAHZR T . Part No 2 Z 11— RFIR AT
5. Part Name 52 HI S0 TR A . No AR A 7E X4 A I 0.

WL SIURA TR A 7

Mk WL 2 B MEE R
e A EX

Hiif: 400-880-2178

Mik: www.ep-ep.com

BE45: epparts@ep-ep.com

FRBURA AR TR


mailto:king@ep-ep.com

HOW TO READ PARTS MANUAL
EAERMEHHER

Tip 1:

A: The part of Index 10 is chosen by different tongue of the same series type.

B: The part of Index 7 is Optional.

C: The number of Index 40 is chosen by the actual requirements.

D: The part of Index 34 is cancelled because of the design perfect , and there is an

new part which is make the use more perfect.

Index Part No. Part Name No. | Applied Date Remark
s S |THEk &= | EHAS fiipa
10 3218-130000-00 |Counter Weight TS 1 CPD18TY
10 3220-130000-00 |Counter Weight TS 1 CPD20TY
A > |10 3216-130000-00 |Counter Weight TS 1 CPDI6TY
10 3215-130000-00 |Counter Weight S 1 CPDI1STY
10 3213-130000-00 |Counter Weight S 1 CPDI13TY
7 3218-800001-10 |Fark & 1 100740920
B |:> 7 3216-800001-20 |Fark WE 1 1004071070
7 3218-800001-30 |Fark e 1 100%40°1150
7 3218-800001-40 |Fark WE 1 1004071200
C \_> 40 3218-332002-00 | Collar EHER Req
DI::> 34 | 01| 3218-330005-A0 | Switch SohMEn T = 4 Cancelled
02| CK11-56003-00 [JC100 Switch  #EHETF% 4




E: The part of Index 19 has an Applicability,because it's our policy to constantly
improve our products.

E-1: Record by time
- 053011 Ending on May 30, 2011.
053011- Beginning on May 30, 2011.

E-2: Record by serial number

-52016344
$2016345-

Ending at S2016344
Starting at S2016345

There are three types of serial number:
1) 1 (LETTER)+ 7 (NUMBERS)
Applied Date: Up to February 1,2015

2) 1(LETTER)+ 8 (NUMBERS)

Applied Date: From February 1,2015 to June 1,2015

3) 1 (NUMBER)+ 8 (NUMBERS)
Applied Date: From June 1,2015

Index Part No. Part Name No. | Applied Date Remark
FS FHES | TSk ¥E | EAAS i
E [:> 19 | 01|3218-113000-00 |Gas Spring THERRER 1 -05301
02 |3218-113000-0A |Gas Spring T ERER 1 |053011-
F l—:> 7 |01] 2125-410004- | Cap T 1 | -52016344
02| 2125-410004- |Cap S 1 |52016345-
8 0000-000084- |Ring Wiper fhae 1
g 0000-000370- | O-ring O BT 1
4
[NUMBER _tRucK NoO.
LETTER _yRUCK TYPE
(E/SIF)
.ﬂ.
[INUMBER _tRUCK NO.
LETTER tRUCK TYPE
(E/S/B/DJF)
.|}.
INUMBER _ yRruUCK NO.
NUMBER rpruck TYPE

(1/2/3/415/6)




A1,
A: FIREMF, 75 10 IRIEA R AT &5

B: 5 7 Rz T A LA fn Al a] SR 5% .

C: 1% 40 FR LT MR A SRR 7 R U

D: 75 34 Fonth Tt se 3% 25K, BOHIF =8 e, o

\

Index PartNo. Part Name Mo. | Applied Date Remark
s S |[THEKR #E | EHES i
10 3218-130000-00 |Counter Weight  F&E 1 CPD18TY
10 3220-130000-00 |Counter Weight  F&E 1 CPD20TY
A > |10 3216-130000-00 |Counter weight  F&E 1 CPDIETY
10 3215-130000-00 |Counter Weight  F&E 1 CPDI15TY
10 3213-130000-00 |Counter weight  F&E 1 CPD1STY
7 3218-800001-10 |Fork 64 1 100740920
B |:> 7 3218-800001-20 |Fork HE 1 10074071070
7 3218-800001-30 |Fork HE 1 100740 1150
7 321880000140 |Fork X 1 10074071200
C \_> 40 3218-332002-00 | Gollar ERER Req
DI::> 34| 01 3218-330005-40 | Switch FBRMENT 4 cancelled
02| CK11-86003-00 [JC100 Switch  #EHETF>X 4




E: 75 19 ZoRiZF A —NE AR e Bl o 302 RO EATE A W b2t A7 7 #h 1 7+

£
E-1: HHEES%
-053011 : #LF| 201145 A 30 H
053011- : #24AT 20114530 H

E-2: FAF%5iEx

-52016344 : #b/7HI5 S2016344
$2016345- : &4H/FHIT S2016345

[ =Mra 5

1) 1 (PR +7 (H9)
&R HEE] 2015422 1 H

2) 1 (F8) +8 (¥

A 201542 H 1 H£ 201546 H 1 H

3) 1 (FHP) +8 (FHP)
EHEE: 201546 41 HES

Index Part No. Part Name No. | Applied Date Remark
S THES | THEK &= | &AW Fivad
E [:> 19 | 01|3218-113000-00 |Gas Spring THERRER 1 -05301
02 |3218-113000-0A |Gas Spring T ERER 1 |053011-
F > | 7 101] 2125-410004- |Cap FE 1 -52016344
02| 2125-410004- |Cap FhEE 1 |S2016345-
8 0000-000084- |Ring Wiper B -FE 1
g 0000-000370- | Cring O R 1
85 =
L‘i Sem FRES
LS E i
(EISIF)
BF_ cmms
F3
FHRE
(E/S/B/D/F)
57 cmms
8=
L eSS
(1/2131415186)

Vil




Tip 2
A: Section 0102 is the original version.
B: Section 010201 is the version that some parts in the Section 0102 have been
changed.
C: Section 010202 is the version that some parts in the Section 010201 have been
changed.

When you order,Please locate specific parts information of your truck by the
Applied Date of parts in each version.

Em2
A: E=5 0102 FRoRRAGA
B: &7 010201 FRfEJIRMRA (&7 0102) L2 AL HE;
C: &75 010202 F/RFEATRA (FT5 010201) EFAFH A,
AT TAEAEIS S V5 ARYE AR A RS AP 1R 3 R e ) A ) B 485 9 3 ey 4 PR F) 1A

i

VI

>

0102 Overhead Guard

ZAH

B

010201 Overhead Guard

gy |

—=

Ce

010202 Overhead Guard

%4t

e—18
0—1/5/ 1
19 1 2|1 16
[l




Index (H3%)

1000 Lifting SYSTEM FBTF R ....covveeieeiciiieseesse et sss e sas e s s s e s e b e as s ae e e Re e s b e R e e e Re R e e e Re e R e R e e e A e Re e e aeRe s e beRe e e senesannensnaaas 10
01071 FUILFree 3-Stage IMAST ... ..ottt oottt e e e e e e e e e et e e e et e e eeeeeeeeeee s s s aaaa s eeeeeeeeeeeessssaanaseeeaaeeeesennnnnns 11
0102 Full Free 3-Stage Mast ASSEMIDIY ...ttt e e e e e e e e et e e e e e e e e e eeeeeeeeeeessbaaeeeeeaeeeeeennnees 13
0103 Full Free 3-Stage Mast ASSEMDIY (FOUI) ..ottt e e e et e e e e e e e e e e e e e e e e e e s e ssbaeeeeeaeeessnssneeeeeens 18
0104 Full Free 3-Stage Mast Hose ASSEMDBIY(BUIIE-IN) .......ii ittt e e e e e e e e e e e e e e e e e e e e e eeeennnnns 23
0105 Full Free 3-Stage Mast Hose ASSEMDBIY(EXIEINQA) .......coooiiiiiiiiiie e e e e e e e e e e e e e e e e e e e e aaa s 26
0106 Full Free 3-Stage Mast HOSE ASSEMDBIY(FOUN) ......ccooi it e e e e e e e e e e e e e e e e e e e e e e e e e e enaaa s 29
O LA o (=TI I O 1 To [T TP PPRPPPPTRR 33
0108 Full Free 3-Stage Mast Lift CyliNAEN ......... it e e e e e e e e e e e e e e e s e e e e e e eeaeeeesss s aeeeaaees 35
0101 T T3] 11 o = PR PPRURRPRRRPR 37
0 B O e 4 G =T 0T PR 39
0111 FUIL Free 2-Stage MaSt ...ttt et oottt e e e e e e e e e e e e et e e s aaa e e e eeeeeeeeeesssaaa e eeeaeeeeeeeessssaannnes 42
0112 Full Free 2-Stage Mast ASSEMDIY ...t e et oo e ettt e e e e e e e e e e e ee e e et e aeeeeaeeeeeeesssaanaeeeeaeeeeennsnnns 44
0113 Full Free 2-Stage Mast ASSEMDIY(FOU) ........u et e e e et e e e e e e e e e e e e e e ae s b e e e e eeeeeeeeessssaaanes 48
0114 Full Free 2-Stage mast Hose ASSEMDbBIY(BUIIT-IN) .......ccooiiiiiiiee e e e e e e e e e e e 52
0115 Full Free 2-Stage mast Hose ASSEMDBIY(EXIEINQA) ........oooviiiiiiii ittt e e e e e e e e e e e es 55
0116 Full Free 2-Stage mast HOSE ASSEMDIY(FOUN) ... e e e e e e e e e e e e e e e e e e e e e eaae s 58
O o YT I Y [ 0T [ PO PRSP 60
O o YT I O [ 0o [ SOOI 61
0118 Full Free 2-Stage Mast Lift CYINAEI-R ... et e e e e e e e e e e e e e e e e e e e e e e e e eeanaa s 62
0119 Full Free 2-Stage Mast Lift CyYlINAEI-Lo..........oe et e e e e e e e e e e e e e e e b e e e e e e eeeeeeeesrsaaaaanes 64
0120 WiIdE-VIEW 2-StagE IMAST ... ..ot e et e oot ee e e e e e e e e et e e e e e e e eeeeeeeeeeees s baa e eeeeaeeeeesnssssaaaaaaeaeeaeeeees 66
0121 Wide-View 2-Stage Mast ASSEMIDIY ..........e et e e e e e e e e e e e e et e e e e e e e e e e eee e s e b eaaaaens 68
0122 Wide-View 2-Stage Mast ASSEMDIY (FOUI) .....iiiiiiiii ittt e e e e e et e e e e e e s e st e e e eeeeeeessssreeeeeaeessansnnsaneeaeeneanns 71
0125 Wide-View 2-Stage Mast Lift CYIINAEN ........... it e e e e e e e e e e e e e e e e e e e e e e e e e eesaaaaa s 78
O D R O P T g ST Y=Y 1 0] o) YRS O UPT PP 80
O 2 o Q= 1 o [ UURPPPPRRRR 83



1000
Lifting System
B RG

10



=

4

0101 Full Free 3-Stage Mast
A E

", ©
41||HN|_JN||H||||H||||H||N|||||)‘. y
)] D) _
4
H.H.WH....”,. EERREE .q.m“.....W@m& = =
D riiririssrisserassesessiierissraarrinany m\
IIIIIIIIIIIIIIIIIIIIIIIIIIIIIII r ———m e =/
/
/

11



0101 Full Free 3-Stage Mast

A HB=H4E
Index Part No. Part Name No. Applied Date Remark
K5 F s iR Hoe EHH &
1 0000-000242-00 Bolt M8x16 AR 6
2 0000-000159-00 Lockwasher ®8 PAL 6
3 3218-114000-00 Shaft LA 4
4 3218-810000-00 Tilt Cylinder See 0109 BARRED }.0109 2
5 0000-000176-00 Flatwasher ®8 R 6
6 See 0110 Fork Frame e 1

12




33—

14

0102 Full Free 3-Stage Mast Assembly
EA=lEE NPT SY5Y

1
|
/®

—_

1

%
4

L-

=

Chain
—40




0102 Full Free 3-Stage Mast Assembly
Eo= i NP 1585

Index Part No. Part Name No. Applied Date Remark
FFs LG5 TAAATR K EHH #E
1 0000-000244-00 Blot M10x30 W 2
2 0000-000063-00 Lockwasher ®10 R 6
3 0000-000547-00 Flatwasher ®10 PR 2
4 0000-000919-00 Bolt M12x65 I 1
5 0000-000060-00 Lockwasher ®12 e 5
6 0000-000554-00 Flatwasher ®12 PR 3
7 7830-100025-30 Double Tube Round RE SR 1
8 7830-100026-30 Tube Axle BE SR 1
9 304000000074 Washer 212 g 2

10 2214-600001-00 Chain Pulley RIS 4

1 0000-000613-00 Bolt M12x50 B 1

12 2125-600002-40 Tubing Roller HERE 1

13 2125-600003-30 Sleeve LRSS 1

14 2125-612000-00 Roller I R 1 12

15 0000-000244-00 Bolt M10x30 AR 4

16 2125-600006-30 Cylinder Bracket LSO R 2

17 2125-600005-30 Clip JHAELE 52 R 2

18 2214-600005-00 Pad Hih Req.

19 B3130-08025 Pin M8x25 il 2

20 0000-000284-00 Blot M12x30 e 4

21 0000-000373-00 Flatwasher ®12 Pk 2
22 0000-000449-00 Bolt M16x1.5x40 B 1
23 0000-000191-00 Lockwasher ®16 Gk 1
24 0000-000895-00 Flatwasher ®16 PR 1

14




0102 Full Free 3-Stage Mast Assembly

EA=lEE NPT SY5Y

Index Part No. Part Name No. Applied Date Remark
FPs TGS ECEAS e & H #

25 3215-800004-30 Fixed Plate rR A ] 78 AR 1

26 2125-600001-30 Sprocket Block SR TREC PR 1

27 3215-800005-3A Bracket IR 1

28 0000-000242-00 Blot M8x16 B2 3

29 0000-000159-00 Lockwasher ®8 g 3

30 0000-000540-00 Flatwasher ®8 P 3

31 3215-800006-30 Middle Tube Round TR 1

32 3215-800003-30 Tube Axle B 1

33 3218-420000-30-10 | Free Lift Cylinder B ke L 1 Lifting Height 4000mm,See 0107

33 3218-420000-30-03 | Free Lift Cylinder EREEREPARIN 1 Lifting Height 4350mm,See 0107

33 3218-420000-30-11 Free Lift Cylinder E H T 6L 1 Lifting Height 4500mm,See 0107

33 3218-420000-30-12 | Free Lift Cylinder H HE 6 1 Lifting Height 4800mm,See 0107

33 3218-420000-30-13 | Free Lift Cylinder H HE T 6T 1 Lifting Height 5000mm,See 0107

33 3218-420000-30-14 | Free Lift Cylinder E H T 6L 1 Lifting Height 5500mm,See 0107

33 3218-420000-30-08 | Free Lift Cylinder H HE T 6T 1 Lifting Height 6000mm,See 0107

34 3218-410000-3Z-02 | Lift Cylinder L AUk 1 Lifting Height 4000mm,See 0108

34 3218-410000-3Z-03 | Lift Cylinder L Pa Uk 1 Lifting Height 4350mm,See 0108

34 3218-410000-3Z-04 | Lift Cylinder L AUk 1 Lifting Height 4500mm,See 0108

34 3218-410000-3Z-05 | Lift Cylinder L TP ELA 1 Lifting Height 4800mm,See 0108

34 3218-410000-3Z-06 | Lift Cylinder L Pa Gk 1 Lifting Height 5000mm,See 0108

34 3218-410000-3Z-07 | Lift Cylinder L AUk 1 Lifting Height 5500mm,See 0108

34 3218-410000-3Z-08 | Lift Cylinder L T L ELA 1 Lifting Height 6000mm,See 0108

35 3215-810000-30-01 Outside Mast AINES 1 Lift height=3700mm

35 3215-810000-30-02 | Outside Mast LRk 1 Lift height=4000mm

35 3215-810000-30-03 | Outside Mast L IRES 1 Lift height=4350mm

35 3215-810000-30-04 | Outside Mast PRk 1 Lift height=4500mm

15




35 3215-810000-30-05 | Outside Mast PAINES Lift height=4800mm

35 3215-810000-30-06 | Outside Mast PAINES Lift height=5000mm

35 3215-810000-30-10 | Outside Mast LIRS Lift height=5500mm

35 3215-810000-30-11 Outside Mast LIRS Lift height=6000mm

36 3215-820000-60-01 | Middle Mast RS Lift height=3700mm

36 3215-820000-60-02 | Middle Mast 4 Lift height=4000mm

36 3215-820000-60-03 | Middle Mast R 4e Lift height=4350mm

36 3215-820000-60-04 | Middle Mast NP Lift height=4500mm

36 3215-820000-60-05 | Middle Mast el e Lift height=4800mm

36 3215-820000-60-06 | Middle Mast RS Lift height=5000mm

36 3215-820000-60-10 | Middle Mast el e Lift height=5500mm

36 3215-820000-60-11 Middle Mast el e Lift height=6000mm

37 3215-840000-60-37 |Inside Mast IR Lift height=3700mm

37 3215-840000-60-04 | Inside Mast IRES Lift height=4000mm

37 3215-840000-60-08 |Inside Mast SIREE Lift height=4350mm

37 3215-840000-60-02 | Inside Mast IRES Lift height=4500mm

37 3215-840000-60-05 | Inside Mast SIREE Lift height=4800mm

37 3215-840000-60-11 Inside Mast IREE Lift height=5000mm

37 3215-840000-60-03 | Inside Mast IRES Lift height=5500mm

37 3215-840000-60-06 |Inside Mast SIREE Lift height=6000mm

38 3218-410000-3Y-02 | Lift Cylinder R THEIB G A Lifting Height 4000mm,See 0108
38 3218-410000-3Y-03 | Lift Cylinder R SN Suknp e Lifting Height 4350mm,See 0108
38 3218-410000-3Y-04 | Lift Cylinder R PaGsuliive Lifting Height 4500mm,See 0108
38 3218-410000-3Y-05 | Lift Cylinder R FHBEA T A Lifting Height 4800mm,See 0108
38 3218-410000-3Y-06 | Lift Cylinder R PaGsuliive Lifting Height 5000mm,See 0108
38 3218-410000-3Y-07 | Lift Cylinder R PalGsuliive Lifting Height 5500mm,See 0108
38 3218-410000-3Y-08 | Lift Cylinder R FHBEA T A Lifting Height 6000mm,See 0108
39 0000-000183-00 Collar 35 i 4

40 See 0126 Chain Assembly 11 FEZ R 1T

41 See 0126 Chain Assembly T SN T

16




42

0000-000427-00

Flatwasher ®12

T

17




0103 Full Free 3-Stage Mast Assembly (Four)

ARSI SY QL))

EHB=

18



0103 Full Free 3-Stage Mast Assembly (Four)
A EH=%I2 R (YO

Index Part No. Part Name No. Applied Date Remark
FFs LG5 TAAATR K EHH #E

1 0000-000244-00 Blot M10x30 W 2
2 0000-000063-00 Lockwasher ®10 R 6
3 0000-000547-00 Flatwasher ®10 PR 2
4 0000-000919-00 Bolt M12x65 I 1

5 0000-000060-00 Lockwasher ®12 e 6
6 0000-000554-00 Flatwasher ®12 PR 3
7 7830-100025-30 Double Tube Round RE SR 1

8 7830-100026-30 Tube Axle BE SR 1

9 304000000074 Washer 212 g 2
10 2214-600001-00 Chain Pulley RIS 4
1 0000-000613-00 Bolt M12x50 B 1
12 2125-600002-40 Tubing Roller R 1
13 2125-600003-30 Sleeve LHESS 1
14 2125-612000-00 Roller I B 1 8
15 0000-000244-00 Bolt M10x30 B 4
16 2125-600006-30 Cylinder Bracket JHEL S PR 2
17 2125-600005-30 Clip THELE 2 R 2
18 2214-600005-00 Pad ik Req.
19 B3130-08025 Pin M8x25 il 2
20 0000-000284-00 Blot M12x30 A 4
21 0000-000373-00 Flatwasher ®12 T 3
22 0000-000997-00 Bolt M16x1.5x50 AR 1
23 0000-000191-00 Lockwasher ®16 R 1
24 0000-000895-00 Flatwasher ®16 T 1

19




0103 Full Free 3-Stage Mast Assembly (Four)
A EH=%I2 R (YO

Index Part No. Part Name No Applied Date Remark
FPs TGS ECEAS e & H #

25 3215-800100-60 Middle Tube Bracket PR FE R 1

26 3215-800011-30 Sprocket Block R PR 1

27 3215-800001-60 Middle Tube Round R Y B 2

28 3215-800002-60 Middle Tube Axle A Y B e A 2

29 202801900041 Bushing 25*28*28F LIRSS 2

30 0000-000159-00 Lockwasher ®8 g 14

31 0000-000176-00 Flatwasher ®8 P 13

32 0000-000154-00 Screw M8x35 WRAT 2
33 3218-420000-30-10 | Free Lift Cylinder B ke L 1 Lifting Height 4000mm,See 0107
33 3218-420000-30-03 | Free Lift Cylinder EREEREPARIN 1 Lifting Height 4350mm,See 0107
33 3218-420000-30-11 Free Lift Cylinder E H T 6L 1 Lifting Height 4500mm,See 0107
33 3218-420000-30-12 | Free Lift Cylinder H HE 6 1 Lifting Height 4800mm,See 0107
33 3218-420000-30-13 | Free Lift Cylinder H HE T 6T 1 Lifting Height 5000mm,See 0107
33 3218-420000-30-14 | Free Lift Cylinder E H T 6L 1 Lifting Height 5500mm,See 0107
33 3218-420000-30-08 | Free Lift Cylinder H HE T 6T 1 Lifting Height 6000mm,See 0107
34 3218-410000-3Z-02 | Lift Cylinder L AUk 1 Lifting Height 4000mm,See 0108
34 3218-410000-3Z-03 | Lift Cylinder L Pa Uk 1 Lifting Height 4350mm,See 0108
34 3218-410000-3Z-04 | Lift Cylinder L AUk 1 Lifting Height 4500mm,See 0108
34 3218-410000-3Z-05 | Lift Cylinder L Pa Gk 1 Lifting Height 4800mm,See 0108
34 3218-410000-3Z-06 | Lift Cylinder L Pa Gk 1 Lifting Height 5000mm,See 0108
34 3218-410000-3Z-07 | Lift Cylinder L AUk 1 Lifting Height 5500mm,See 0108
34 3218-410000-3Z-08 | Lift Cylinder L T L ELA 1 Lifting Height 6000mm,See 0108
35 3215-810000-30-01 Outside Mast AINES 1 Lift height=3700mm
35 3215-810000-30-02 | Outside Mast LRk 1 Lift height=4000mm
35 3215-810000-30-03 | Outside Mast L IRES 1 Lift height=4350mm
35 3215-810000-30-04 | Outside Mast PRk 1 Lift height=4500mm

20




35 3215-810000-30-05 |Outside Mast PRk 1 Lift height=4800mm
35 3215-810000-30-06 | Outside Mast LRk 1 Lift height=5000mm
35 3215-810000-30-10 | Outside Mast ShII4E 1 Lift height=5500mm
35 3215-810000-30-11 Outside Mast OINES 1 Lift height=6000mm
36 3215-820000-60-01 Middle Mast el e 1 Lift height=3700mm
36 3215-820000-60-02 | Middle Mast el e 1 Lift height=4000mm
36 3215-820000-60-03 | Middle Mast ] 4e 1 Lift height=4350mm
36 3215-820000-60-04 | Middle Mast A4 1 Lift height=4500mm
36 3215-820000-60-05 | Middle Mast 4 1 Lift height=4800mm
36 3215-820000-60-06 | Middle Mast 4 1 Lift height=5000mm
36 3215-820000-60-10 | Middle Mast el e 1 Lift height=5500mm
36 3215-820000-60-11 Middle Mast 4 1 Lift height=6000mm
37 3215-840000-60-37 | Inside Mast IREE 1 Lift height=3700mm
37 3215-840000-60-04 | Inside Mast SIREE 1 Lift height=4000mm
37 3215-840000-60-08 |Inside Mast IR 1 Lift height=4350mm
37 3215-840000-60-02 | Inside Mast SIREE 1 Lift height=4500mm
37 3215-840000-60-05 |Inside Mast SIREE 1 Lift height=4800mm
37 3215-840000-60-11 Inside Mast IR 1 Lift height=5000mm
37 3215-840000-60-03 | Inside Mast IREE 1 Lift height=5500mm
37 3215-840000-60-06 |Inside Mast IR 1 Lift height=6000mm
38 3218-410000-3Y-02 | Lift Cylinder R TR L s A 1 Lifting Height 4000mm,See 0108
38 3218-410000-3Y-03 | Lift Cylinder R PaGsuliive 1 Lifting Height 4350mm,See 0108
38 3218-410000-3Y-04 | Lift Cylinder R FHMeA A 1 Lifting Height 4500mm,See 0108
38 3218-410000-3Y-05 | Lift Cylinder R THE L s A 1 Lifting Height 4800mm,See 0108
38 3218-410000-3Y-06 | Lift Cylinder R FHBEA T A 1 Lifting Height 5000mm,See 0108
38 3218-410000-3Y-07 | Lift Cylinder R THREB A 1 Lifting Height 5500mm,See 0108
38 3218-410000-3Y-08 | Lift Cylinder R PaGsuliive 1 Lifting Height 6000mm,See 0108
39 0000-000183-00 Collar 35 LR 4
40 See 0126 Chain Assembly 11 BRI 1T 2
41 See 0126 Chain Assembly T BRI T 2

21




42 0000-000427-00 Flatwasher ®12 P

43 3215-801001-60 Double Tube Rounds OBk X
44 3215-801003-60 Gopper e

45 3215-801002-60 Pin EL

46 3215-801100-60 Tube wheel Bearing VU I e =
47 3215-860001-40 Fixed Bolck SEHRL

48 3215-800003-60 Wheel sleeve P ERE
49 303001000009 Nut M16 2R

50 303001000007 Nut M12 I RE

51 304000000044 Flatwasher ®16 P

52 304000000055 Lockwasher ®16 Pk

22




0104 Full Free 3-Stage Mast Hose Assembly(Bulit-in)
HBHEZRIHEE SR (NEFD

10— ?
|
8

€]
5

—16

23

+To Sideshifter Hose |

A
0o
U =]
4

QTo Sideshifter Hose I




0104 Full Free 3-Stage Mast Hose Assembly(Bulit-in)

S EHH=HI R E SR (RERD

Index Part No. Part Name No Applied Date Remark
5 RS F 4Tk How i A H 3 ik
1 3215-860400-10 Flow Regulator W 328 1
2 2701-202000-00 Connector M20x1.5-M20x1.5  E{ili#sk 2
3 3215-860800-30 Steel Pipe 11 SR 1T 1
4 3215-860600-30 Three Way PEFHEL =L 1
5 3215-860400-30 Steel Pipe I SIRTEE A 1 1
6 2701-222000-00 Connector M22x1.5-M20x1.5  ELil#%k 1
7 3215-861200-30 Oil Pipe 1 BT =@M 1 1
8 3215-860300-30 Steel Pipe T A 1
9 3215-861300-30 Oil Pipe 1 I 1
10 3215-861100-30-01 | Oil Pipe SRLGTRAE 1 Lift height=3700mm
10 3215-861100-30-02 | Oil Pipe SBEREAE 1 Lift height=4000mm
10 3215-861100-30-03 | Qil Pipe ST THE 1 Lift height=4350mm
10 3215-861100-30-04 | Qil Pipe SN FLETHE 1 Lift height=4500mm
10 3215-861100-30-05 | Oil Pipe SRLGTRAE 1 Lift height=4800mm
10 3215-861100-30-06 | Oil Pipe SBEREAE 1 Lift height=5000mm
10 3215-861100-30-10 | Oil Pipe ST THE 1 Lift height=5500mm
10 3215-861100-30-11 | Qil Pipe SRLGTRAE 1 Lift height=6000mm
11 3215-860700-30 Three Way AL 1
12 0000-000366-00 Washer ®22 Y& 2
13 0000-000638-00 O-Ring 17x2.65 O H 2
14 0000-000510-00 Washer $20 A 2
15 3215-860100-30 Four Way Valve DUsE£H 1
16 3215-860900-30-01 | Qil Pipe Se R LR 2 Lift height=3700mm
16 3215-860900-30-02 | Oil Pipe Serh I LR 2 Lift height=4000mm
16 3215-860900-30-03 | Qil Pipe Serh I LR 2 Lift height=4350mm
16 3215-860900-30-04 | Qil Pipe Ser Rl LR 2 Lift height=4500mm
16 3215-860900-30-05 | Qil Pipe L FAR VA 2 Lift height=4800mm

24




16 3215-860900-30-06 | Oil Pipe SR Al LN AS 2 Lift height=5000mm
16 3215-860900-30-10 | Qil Pipe garp MG 2 Lift height=5500mm
16 3215-860900-30-11 | Oil Pipe garp MG 2 Lift height=6000mm
17 3215-860200-30 Steel Pipe WAL AR A e ik 1
18 3215-861000-30-01 | Qil Pipe Zsurak(EA=g 2 Lift height=3700mm
18 3215-861000-30-02 | Qil Pipe SainGL 2 Lift height=4000mm
18 3215-861000-30-03 | Oil Pipe SRLGTIFEE 2 Lift height=4350mm
18 3215-861000-30-04 | Oil Pipe SeAFMBE 2 Lift height=4500mm
18 3215-861000-30-05 |Qil Pipe SID T 2 Lift height=4800mm
18 3215-861000-30-06 | Oil Pipe SLEE 2 Lift height=5000mm
18 3215-861000-30-10 | Oil Pipe SRLGTIFEE 2 Lift height=5500mm
18 3215-861000-30-11 | Oil Pipe SeinET R 2 Lift height=6000mm
19 3215-860500-30 Steel Pipe A% A0 LA 1
20 2701-222090-A0 Elbow M22x1.5-M20x1.5 90" K3k 1
21 0000-000639-00 O-Ring 19%2.65 (oFiA:] 1
22 0000-000109-00 Screw M8x16 WRET 6
23 0000-000159-00 Lockwasher ®8 R 6
24 0000-000176-00 Flatwasher ®8 N 6
25 0000-000055-00 Screw M 6x16 WRET 3
26 0000-000056-00 Lockwasher ®6 R 3
27 0000-000380-00 Flatwasher ®6 P 3
28 2702-141400-00 Connector G1/4-M14x1.5 HiEEk 2
29 0000-000637-00 O-Ring 13.2x2.65 (oA 2
30 3215-861500-30 Steel Pipe e e 2

25




0105 Full Free 3-Stage Mast Hose Assembly(Externa)

EHB=RIEME SR SO

7

16
10—
|
o
ki '
L]
\,@ 2 @Q ‘
\%\6 ) ‘, : 1‘7
1t ﬁ;\; ® |
2 ! 12—o Pl
Sty S
1T 23
~8 é::{ag e
%w ok v
\ D { | Oikin
. DLt T . 4
2, s &
z‘s
| £
5, T ?
B Ty T ¥
I
T
Y3 o
RECE
W/

26

+/To Sideshifter Hose |

g
To Sideshifter Hose Il




0105 Full Free 3-Stage Mast Hose Assembly(Externa)

S E B =FI R E SR (RO

Index Part No. Part Name No. Applied Date Remark
5 RS F 44T B i A H 3 I
1 3215-860400-10 Flow Regulator PR32 18] 1
2 2701-202000-00 Connector M20x1.5-M20x1.5  ELiifk 3
3 3215-860800-30 Steel Pipe 11 SRR A 1T 1
4 3215-860600-30 Three Way RTHE = AL 1
5 3215-860400-30 Steel Pipe 1 SIRTE A 1 1
6 2701-222000-00 Connector M22x1.5-M20x1.5 JERGIEDS 1
7 3215-861200-30 Oil Pipe I PRTHEL =i 1 1
8 3215-860300-30 Steel Pipe AL 1
9 3215-861300-30 Oil Pipe 11 M 1
10 3215-861100-30-01 | Oil Pipe SN FLETHE 1 Lift height=3700mm
10 3215-861100-30-02 | Oil Pipe SRLGTRAE 1 Lift height=4000mm
10 3215-861100-30-03 | Oil Pipe SRR THE 1 Lift height=4350mm
10 3215-861100-30-04 | Qil Pipe BN FLETHE 1 Lift height=4500mm
10 3215-861100-30-05 | Oil Pipe SBEREAE 1 Lift height=4800mm
10 3215-861100-30-06 | Qil Pipe SO THE 1 Lift height=5000mm
10 3215-861100-30-10 | Oil Pipe SULGTRAE 1 Lift height=5500mm
10 3215-861100-30-11 | Oil Pipe SBEREAE 1 Lift height=6000mm
1 3215-860100-30 Three Way =i 1
12 0000-000366-00 Washer 22 ERER L] 2
13 0000-000638-00 O-Ring 17x2.65 O 2
14 0000-000510-00 Washer $20 Y& 2
15 3215-860100-30 Four Way Valve B EERER 1
16 3215-860900-30-01 | Qil Pipe Ser Rl LR 2 Lift height=3700mm
16 3215-860900-30-02 | Oil Pipe Serh I LR 2 Lift height=4000mm
16 3215-860900-30-03 | Oil Pipe Serh LR 2 Lift height=4350mm
16 3215-860900-30-04 | Oil Pipe Se Rl LR 2 Lift height=4500mm
16 3215-860900-30-05 | Oil Pipe Ser I LR 2 Lift height=4800mm

27




16 3215-860900-30-06 | Oil Pipe Ser LR 2 Lift height=5000mm
16 3215-860900-30-10 | Qil Pipe Sarp A RIS 2 Lift height=5500mm
16 3215-860900-30-11 | Qil Pipe Ser LR 2 Lift height=6000mm
17 3215-860200-30 Steel Pipe M AN e A 1
18 3215-861000-30-01 | Oil Pipe ESUNRIEE A 2 Lift height=3700mm
18 3215-861000-30-02 | Oil Pipe SRLGTIFEE 2 Lift height=4000mm
18 3215-861000-30-03 | Oil Pipe SehE R 2 Lift height=4350mm
18 3215-861000-30-04 | Qil Pipe SN 2 Lift height=4500mm
18 3215-861000-30-05 | Oil Pipe SILFTIR 2 Lift height=4800mm
18 3215-861000-30-06 | Qil Pipe SehE R 2 Lift height=5000mm
18 3215-861000-30-10 | Oil Pipe SRLGTINFEE 2 Lift height=5500mm
18 3215-861000-30-11 | Oil Pipe SILFTIR 2 Lift height=6000mm
19 3215-860500-30 Steel Pipe MRS 4L 1

20 2701-222090-A0 Elbow M22x1.5-M20x1.5 90 Kk 1

21 0000-000639-00 O-Ring 19x2.65 O H 1

22 0000-000109-00 Screw M8x16 URET 6

23 0000-000159-00 Lockwasher ®8 Pk 6

24 0000-000176-00 Flatwasher ®8 R 6

25 0000-000055-00 Screw M 6x16 AT 3

26 0000-000056-00 Lockwasher ®6 Pk 3

27 0000-000380-00 Flatwasher ®6 R 3

28 0000-000044-00 Washer ®14 A 2

29 0000-000637-00 O-Ring 13.2x2.65 O JE I 2

30 3215-861600-30 Steel Pipe g2t 2

28




0106 Full Free 3-Stage Mast Hose Assembly(Four)
A E R =505 E SR (TUIBO
2 20

To Control Valve

22

2B ppoD

|
) Lre= J | I

_THI' r

To Sideshifter Hose
EWB




0106 Full Free 3-Stage Mast Hose Assembly(Four)

S Hm=RTRmE SR (5O

Index Part No. Part Name No. Applied Date Remark
5 RS F 4Tk B i A H 3 I
1 3215-860400-10 Flow Regulator PR T2 [ 1
2 0000-000638-00 O-Ring 17x2.65 O JE R 3
3 3215-861300-30 Oil Pipe Il I 1
4 3215-860600-30 Three Way PEFHEL =2 1
5 0000-000366-00 Washer ©22 A 2
6 2701-222000-00 Connector M22x1.5-M20x1.5 L35 k 1
7 3215-861200-30 Oil Pipe | T =3 | 1
8 3215-860800-30 Steel Pipe Il B 1
9 0000-000510-00 Washer ®20 Y& 2
10 2701-202000-00 Connector M20x1.5-M20x1.5 L35k 2
1 3215-860700-30 Three Way AL 1
12 3215-860400-30 Steel Pipe | TR | 1
13 3215-861100-30-01 | Oil Pipe SN FLETHE 1 Lift height=3700mm
13 3215-861100-30-02 | Qil Pipe SRLGTRAE 1 Lift height=4000mm
13 3215-861100-30-03 | Oil Pipe SBEREAE 1 Lift height=4350mm
13 3215-861100-30-04 | Oil Pipe Geb R T 1 Lift height=4500mm
13 3215-861100-30-05 | Qil Pipe SULGTERAE 1 Lift height=4800mm
13 3215-861100-30-06 | Oil Pipe SBEREAE 1 Lift height=5000mm
13 3215-861100-30-10 | Oil Pipe e T 1 Lift height=5500mm
13 3215-861100-30-11 | Oil Pipe SN FLETHE 1 Lift height=6000mm
14 3215-860300-30 Steel Pipe AL 1
15 2701-222090-A0 Elbow M22x1.5-M20x1.5 90" K43k 1
16 0000-000639-00 O-Ring 19x2.65 O JEH 1
17 0000-000109-00 Screw M8x16 HEAT 9
18 0000-000159-00 Lockwasher ®8 i 9
19 0000-000176-00 Flatwasher ®8 R 9

30




20 3215-865000-6A-01 | Qil Pipe 1 gerh LR 1 2 Lift height=3700mm
20 3215-865000-6A-02 | Oil Pipe T gerha) FL R 1 2 Lift height=4000mm
20 3215-865000-6A-03 | Qil Pipe T gerha) FL s 1 2 Lift height=4350mm
20 3215-865000-6A-04 | Oil Pipe 1 SerhlEEL R 1 2 Lift height=4500mm
20 3215-865000-6A-05 | Oil Pipe 1 gerh LR 1 2 Lift height=4800mm
20 3215-865000-6A-06 | Oil Pipe T gerha) F R 1 2 Lift height=5000mm
20 3215-865000-6A-10 | Oil Pipe 1 SerhlEEL R 1 2 Lift height=5500mm
20 3215-865000-6A-11 | Oil Pipe I SerhlEEL R 1 2 Lift height=6000mm
21 3215-866000-6A-01 | Oil Pipe TT e EL IR 11 2 Lift height=3700mm
21 3215-866000-6A-02 | Oil Pipe TT e EL R 11 2 Lift height=4000mm
21 3215-866000-6A-03 | Oil Pipe 11 Serh M EL R 11 2 Lift height=4350mm
21 3215-866000-6A-04 | Oil Pipe 11 sarh A LM 11 2 Lift height=4500mm
21 3215-866000-6A-05 | Oil Pipe TT e LR 11 2 Lift height=4800mm
21 3215-866000-6A-06 | Oil Pipe 11 gerhla LR 11 2 Lift height=5000mm
21 3215-866000-6A-10 | Oil Pipe 11 Gerh [a)FLAE 11 2 Lift height=5500mm
21 3215-866000-6A-11 | Oil Pipe 11 e EL IR 11 2 Lift height=6000mm
22 3215-864000-60-01 | Oil Pipe Eyulianilhz A 2 Lift height=3700mm
22 3215-864000-60-02 | Oil Pipe Eyulinlpz2=4 2 Lift height=4000mm
22 3215-864000-60-03 | Oil Pipe SeihAs e 2 Lift height=4350mm
22 3215-864000-60-04 | Oil Pipe Eyulianilhz A 2 Lift height=4500mm
22 3215-864000-60-05 | Oil Pipe Eralinlpz2=4 2 Lift height=4800mm
22 3215-864000-60-06 | Oil Pipe Zsurak(FA=g 2 Lift height=5000mm
22 3215-864000-60-10 | Oil Pipe Seib A 2 Lift height=5500mm
22 3215-864000-60-11 | Oil Pipe Eyulianilhz A 2 Lift height=6000mm
23 3215-862000-60-01 | Qil Pipe 1B 1 1 Lift height=3700mm
23 3215-862000-60-02 | Qil Pipe | T 1 1 Lift height=4000mm
23 3215-862000-60-03 | Qil Pipe | T A 1 1 Lift height=4350mm
23 3215-862000-60-04 | Qil Pipe | Zenl P 1 1 Lift height=4500mm
23 3215-862000-60-05 | Oil Pipe I enl P 1 1 Lift height=4800mm
23 3215-862000-60-06 | Qil Pipe | el 1 1 Lift height=5000mm
23 3215-862000-60-10 | Qil Pipe | Zenl P 1 1 Lift height=5500mm

31




23 3215-862000-60-11 | Oil Pipe 1 FIBEET A 1 Lift height=6000mm

24 3215-863000-60-01 | Oil Pipe Il IBERT YR 1T 1 Lift height=3700mm

24 3215-863000-60-02 | Oil Pipe Il BT 11 1 Lift height=4000mm

24 3215-863000-60-03 | Oil Pipe Il 1B 1T 1 Lift height=4350mm

24 3215-863000-60-04 | Oil Pipe Il SRR 1 Lift height=4500mm

24 3215-863000-60-05 | Oil Pipe Il IBE AT YR 1T 1 Lift height=4800mm

24 3215-863000-60-06 | Oil Pipe Il RIS 1 Lift height=5000mm

24 3215-863000-60-10 | Oil Pipe Il SRR 1 Lift height=5500mm

24 3215-863000-60-11 | Oil Pipe Il IBERT YR 1T 1 Lift height=6000mm

25 3215-860500-30 Steel Pipe MFEANE LAt 1

26 3215-861000-40 Four Fransmitte DY A 1

27 3215-861000-F0 Eight Way Valve A RS 1

28 0000-000055-00 Screw M6x16 IRET 3

29 0000-000056-00 Lockwasher ®6 R 3

30 0000-000380-00 Flatwasher ®6 N 3

31 302001000025 Screw M8x20 IRET 2

32 3215-860001-40 Bolck [i] 7€ P 1

33 301002000007 Bolt M6x30 LY 2

Form 7.1

Lifting Height Oil Pipe Part No. Oil Pipe | Part No. Oil Pipe II Part No. Oil Pipe IPart No. Oil Pipe Part No. Oil Pipe IIPart No.
BT (mm) SHEEFHE M SKPEMBEE | HS ShIMBE IHs S MBE RS FIRERTEE | §i5 MR EME s

3700 3215-861100-30-01 3215-865000-6A-01 3215-866000-6A-01 3215-864000-60-01 3215-862000-60-01 3215-863000-60-01
4000 3215-861100-30-02 3215-865000-6A-02 3215-866000-6A-02 3215-864000-60-02 3215-862000-60-02 3215-863000-60-02
4350 3215-861100-30-03 3215-865000-6A-03 3215-866000-6A-03 3215-864000-60-03 3215-862000-60-03 3215-863000-60-03
4500 3215-861100-30-04 3215-865000-6A-04 3215-866000-6A-04 3215-864000-60-04 3215-862000-60-04 3215-863000-60-04
4800 3215-861100-30-05 3215-865000-6A-05 3215-866000-6A-05 3215-864000-60-05 3215-862000-60-05 3215-863000-60-05
5000 3215-861100-30-06 3215-865000-6A-06 3215-866000-6A-06 3215-864000-60-06 3215-862000-60-06 3215-863000-60-06
5500 3215-861100-30-10 3215-865000-6A-10 3215-866000-6A-10 3215-864000-60-10 3215-862000-60-10 3215-863000-60-10
6000 3215-861100-30-11 3215-865000-6A-11 3215-866000-6A-11 3215-864000-60-11 3215-862000-60-11 3215-863000-60-11

32




0107 Free Lift Cylinder

H AT

= ol o™ o [T ]

N 7
0 @u&g 0000 16~

\
\
)

33



0107 Free Lift Cylinder

H i i
Index Part No. Part Name No. Applied Date Remark
2 i) eI Bk 3 PR 30 ik
1 / LBI Dust Ring 7 242 Bl 1
2 / Snap Ring 55X65X2 44 1
3 / Ring 55%x65%6 BT 1
4 / O-Ring 75%3.1 O M4 1
5 / O-Ring 70%3.1 O HJE 1
6 / Wearing 70X65X20 ¥ 1
7 / Ring 70x60x6 EeEa i 1
8 / Snap Ring 70X60X2 4 1
9 / O-Ring 20x2.4 O HJE 1
10 / Washer H & 1
Seal kit for cylinder
WEEEA (B
KIT 3218-32G-01 (Include 1
. 1,2,3,4,5,6,7,8,9,10)
item1,2,3,4,5,6,7,8,9,1

34




0108 Full Free 3-Stage Mast Lift Cylinder

Bl BT T

EHM=




0108 Full Free 3-Stage Mast Lift Cylinder
4 H H =R THl G

Index Part No. Part Name No. Applied Date Remark
P el T4 B & H #E
1 / Dust Ring 35x43%5/6.5 By 1
2 / O-Ring 50x2.4 O T 1
3 / Wearing 45x40x15 XAER 1
4 / Seals 45x35x6 3 1
5 / Snap Ring 45x35x2 EEDas 1
Seal kit for cylinder pli AR LN
3218-3BG-01 1
KIT (Include item1,2,3,4,5) (8% 1,2,3,4,5)

36




0109 Tilt Cylinder
Ak 6L

37



0109 Tilt Cylinder

Ak 6L
Index Part No. Part Name No. Applied Date Remark
i) Lo TR K U
1 58603-15T11 Ear H3t 1
2 3218-810008-00 Bearing GE30ES EAREEii 1
3 0000-000849-00 Seal ©47 LA 1
4 0000-000850-00 Bolt M14x1.5x45 EgES 1
5 0000-000233-00 Lockwasher ®14 R 1
6 0000-000229-00 Nut M14x1.5 ERE 1
7 3218-810002-00 Dust Seal N 1
8 3218-810006-00 O-Sing O 1ifE 1
9 58605-15T11 Snap Ring HH 1
10 3218-810005-00 Seal A FH 2% 34 1) 1
11 58602-15T11 Guide Ring EEES 1
12 3218-810001-00 Bearing TR 1
13 3218-810003-00 O-Ring (ORitl! 1
14 58601-15T11 Piston Rod HEEFT 1
15 58604-15T11 Wear Ring SRR 1
16 3218-810004-00 Seal LA 8 2
17 58607-15T11 Cylinder Body [N} 1
18 3218-810007-00 Bearing 3040 PR 1
19 0000-000588-00 Grease Cup M10x1 RHEAN 1
KiT 3215306 Seal kit for cylinder Wi BsEa .
(Include item8,10,13,16) (8% 8,10,13,16)

38




0110 Fork Frame

TN

39



0110 Fork Frame

LSy

Index Part No. Part Name No Applied Date Remark

i) Lo TR K & H U
1 3701-721000-10 Baffle PATEHR R 1
2 0000-001003-00 Bolt M14x1.5x30 A 8
3 0000-000233-00 Lockwasher ®14 EHEA 8
4 0000-001004-00 Flatwasher ®14 PR 8
5 2125-631100-00 Roller II wHe 4
6 3215-832000-10 Lift Bracket e 1 2W
6 3215-832000-20 Lift Bracket e 1 2F
6 3215-832000-30 Lift Bracket XA 1 3F
7 3112-742000-50 Shifter built-in side BRI 1 YC20ZLA6,3F
7 3215-833000-3C Shifter built-in side B ARG 1 ZC20ZLA,3F
7 3623-842000-30 Shifter built-in side P B RS 1 CY20ZY-ZL3
7 3215-833000-1C Shifter built-in side W E A MRS 1 XC20ZLA,2W
7 3215-855000-20 Shifter built-in side W E A MRS 1 YC20ZLB2,2F
8 3218-834000-00-02 Side shift distance fork I HEE X 1 R55K-FPS-A081
8 7820-190004-00-00 Side shift distance fork & i #E X 1 55K-FPS-A381
8 3218-870000-50 External side shifter SRR 25 1 Cascade
8 3218-870000-40 External side shifter AMEER ML 2% 1 Liandong
9 2125-630001-00-01 Fork e 2 100*40*1070
9 2125-630001-00-06 Fork X 2 100*40*1150
9 2125-630001-00-16 Fork X 2 100*40*1520
9 3218-800001-10-02 Fork s 2 100*40*920
9 3218-800001-10-06 Fork X 2 100*40*1100
9 3218-800001-10-09 Fork "X 2 100*40*1220
9 3218-800001-10-11 Fork HX 2 100*40*1370
10 3218-800002-00 Pin assembly PR 2
1 3215-830002-30 Side Roller M 2
12 301002000031 Bolt M10x45 A 4

40




13 304000000053 Lockwasher ®10 A

14 304000000035 Flatwasher ®10 T

KIT 3112-742000-50-KT Repair kit, Internal Shifter P4 B EHEE YC20ZLA6
KIT 3215-833000-3C-KT Repair kit, Internal Shifter P B EHEE ZC20ZLA
KIT 3623-842000-30-KT Repair kit, Internal Shifter P E{MFZELE CY20ZY-ZL3
KIT 3215-833000-1C-KT Repair kit, Internal Shifter P4 E M EHEE XC20ZLA
KIT 3215-855000-20-KT Repair kit, Internal Shifter 4 E #5151 YC20ZLB2
KIT 7820-190004-00-00-KT | Repair kit, Internal Shifter N BB 55K-FPS-A381
KIT 3218-834000-00-02-KT | Repair kit, Internal Shifter PN &M EHE R55K-FPS-A081
KIT 3218-870000-40-KT Repair kit,External Shifter 4 & M54 Liandong
KIT 3218-870000-50-KT Repair kit,External Shifter #h&{IF21EH Cascade

41




0111 Full Free 2-Stage Mast

AuEY

EHH

42



0111 Full Free 2-Stage Mast

oSt/

Index Part No. Part Name No. Applied Date Remark
K5 F s EIFATR Ho & H Y ik

1 0000-000242-00 Bolt M8x16 AR 6

2 0000-000159-00 Lockwasher ®8 R 6

3 3218-114000-00 Shaft RN 4

4 3215-810000-00 Tilt Cylinder See 0109 ARRIEL %0109 2

5 0000-000176-00 Flatwasher ®8 PR 6

6 See 0127 Fork Frame P X5 1

43




0112 Full Free 2-Stage Mast Assembly

&

=
R

it/ 4

EHM

@9

©er

&
@

—
£

)

44



0112 Full Free 2-Stage Mast Assembly

4 H BT R

Index Part No. Part Name No. Applied Date Remark
P F S Ko EH H T
1 0000-000242-00 Bolt M8x16 [UYEs 11
2 0000-000159-00 Lockwasher ®©8 R 1
3 0000-000540-00 Flatwasher ®8 N 1
4 2125-600005-30 Clip THIEL ] 2 R 2
5 2125-600006-30 Cylinder Bracket THI LS4 ) 2
6 0000-000270-00 Bolt M10%20 UYEs 2
7 0000-000063-00 Lockwasher ®10 LKA 4
8 0000-000175-00 Flatwasher ®10 R 2
9 2125-612000-00 Roller I WHe 1 8

10 3215-810000-20-01 Outside Mast PARES 1 Lift height=2500mm

10 3215-810000-20-02 Outside Mast CARES 1 Lift height=2700mm

10 3215-810000-20-03 Outside Mast PAINES 1 Lift height=3000mm

10 3215-810000-20-04 Outside Mast PARES 1 Lift height=3300mm

10 3215-810000-20-05 Outside Mast PRk 1 Lift height=3500mm

10 3215-810000-20-06 Outside Mast AN 1 Lift height=3600mm

10 3215-810000-20-07 Outside Mast ARE'S 1 Lift height=3700mm

10 3215-810000-20-08 Outside Mast PRk 1 Lift height=3800mm

10 3215-810000-20-09 Outside Mast PARES 1 Lift height=4000mm

1 3215-820000-2A-01 Inside Mast IR 1 Lift height=2500mm

11 3215-820000-2A-02 Inside Mast SIREE 1 Lift height=2700mm

1 3215-820000-2A-03 Inside Mast IRE 1 Lift height=3000mm

11 3215-820000-2A-04 Inside Mast IR 1 Lift height=3300mm

11 3215-820000-2A-05 Inside Mast PTT4E 1 Lift height=3500mm

1 3215-820000-2A-06 Inside Mast IR 1 Lift height=3600mm

11 3215-820000-2A-07 Inside Mast SIREE 1 Lift height=3700mm

1 3215-820000-2A-08 Inside Mast AIRE 1 Lift height=3800mm

1 3215-820000-2A-09 Inside Mast IR 1 Lift height=4000mm

45




12 3215-801000-2B-01 | Guide Groove Board AR 1 Lift height=2500mm

12 3215-801000-2B-02 Guide Groove Board b 1 Lift height=2700mm

12 3215-801000-2B-03 Guide Groove Board S DY 1 Lift height=3000mm

12 3215-801000-2B-04 | Guide Groove Board AR 1 Lift height=3300mm

12 3215-801000-2B-05 Guide Groove Board b R R 1 Lift height=3500mm

12 3215-801000-2B-06 Guide Groove Board S DY 1 Lift height=3600mm

12 3215-801000-2B-07 Guide Groove Board b 1 Lift height=3700mm

12 3215-801000-2B-08 Guide Groove Board b R R 1 Lift height=3800mm

12 3215-801000-2B-09 Guide Groove Board G 1 Lift height=4000mm

13 3218-410000-Y0-03 Lift Cylinder-R A5 T B R 1 Lifting Height 3000mm,See 0118
13 3218-410000-Y0-04  |Lift Cylinder-R Papad g 1 Lifting Height 3300mm,See 0118
13 3218-410000-Y0-06  |Lift Cylinder-R i T+ EE b i 1 Lifting Height 3600mm,See 0118
14 3218-410000-Z0-03  |Lift Cylinder-L FETH BT 1 Lifting Height 3000mm,See 0119
14 3218-410000-Z20-04 Lift Cylinder-L e I L 1 Lifting Height 3300mm,See 0119
14 3218-410000-20-06 Lift Cylinder-L 1o Tt B AR 1 Lifting Height 3600mm,See 0119
15 3215-802000-2A-01 Guide Groove Board SRR SR 1 Lift height=2500mm

15 3215-802000-2A-02 Guide Groove Board N SRR A 1 Lift height=2700mm

15 3215-802000-2A-03 | Guide Groove Board T SRR 1 Lift height=3000mm

15 3215-802000-2A-04 Guide Groove Board AR 1 Lift height=3300mm

15 3215-802000-2A-05 Guide Groove Board N SRR A 1 Lift height=3500mm

15 3215-802000-2A-06 Guide Groove Board SRR SR 1 Lift height=3600mm

15 3215-802000-2A-07 Guide Groove Board AR 1 Lift height=3700mm

15 3215-802000-2A-08 | Guide Groove Board T SR R 1 Lift height=3800mm

15 3215-802000-2A-09 Guide Groove Board SRR SR 1 Lift height=4000mm

16 2214-600001-00 Chain Pulley BRI EE 2

17 3215-800004-30 Fixed Plate R I E AR 1

18 3215-800011-30 Sprocket Block B A 1

19 0000-000997-00 Bolt M16X1.5X50 UYES 1

20 0000-000191-00 Lockwasher ®16 R 1

21 0000-000863-00 Flatwasher ®16 P 1

46




22 3218-420000-30-03 Free Lift Cylinder See 0720 H A2 THAT 1 Lifting Height 3000mm,See 0117
22 3218-420000-30-04 Free Lift Cylinder See 0720  H HAZSHiL 1 Lifting Height 3300mm,See 0117
22 3218-420000-30-06 Free Lift Cylinder See 0720  H Ml 1 Lifting Height 3600mm,See 0117
23 0000-000547-00 Flatwasher ®10 R 2

24 3215-800005-3A Bracket B IR 1

25 3215-800006-30 Middle Tube Round R 1

26 3215-800003-30 Tube Axle EHH 1

27 0000-000183-00 Collar 35 L EESTE | 2

28 See 0126 Chain Assembly T B MRR T 2

29 0000-000284-00 Bolt M12x30 ey e 4

30 0000-000060-00 Lockwasher ®12 L 4

31 0000-000554-00 Flatwasher ®12 R 4

32 2214-600005-00 Pad fr3oy Req.

47




0113 Full Free 2-Stage Mast Assembly(Four)

I 4R R R (UG

EHH

48



0113 Full Free 2-Stage Mast Assembly(Four)
4 H B R IEE R (MY )

Index Part No. Part Name No. Applied Date Remark
P F S FE AR Ko & H H
1 0000-000242-00 Bolt M8x16 UYEs 11
2 0000-000159-00 Lockwasher ®8 g 11
3 0000-000540-00 Flatwasher ®8 R 1
4 2125-600005-30 Clip L E R 2
5 2125-600006-30 Cylinder Bracket JHITL SE 43 2
6 0000-000270-00 Bolt M10%20 W 2
7 0000-000063-00 Lockwasher ®10 R 4
8 0000-000175-00 Flatwasher ®10 P 2
9 2125-612000-00 Roller T Wi 1 4

10 3215-810000-20-01 Outside Mast ARE'S 1 Lift height=2500mm

10 3215-810000-20-02 Outside Mast FRES 1 Lift height=2700mm

10 3215-810000-20-03 Outside Mast AN 1 Lift height=3000mm

10 3215-810000-20-04 Outside Mast PARES 1 Lift height=3300mm

10 3215-810000-20-05 Outside Mast ARES 1 Lift height=3500mm

10 3215-810000-20-06 Outside Mast PRk 1 Lift height=3600mm

10 3215-810000-20-07 Outside Mast AN 1 Lift height=3700mm

10 3215-810000-20-09 Outside Mast ARE'S 1 Lift height=4000mm

11 3215-820000-2A-01 Inside Mast IR 1 Lift height=2500mm

11 3215-820000-2A-02 Inside Mast IREE 1 Lift height=2700mm

1 3215-820000-2A-03 Inside Mast AIRE 1 Lift height=3000mm

1 3215-820000-2A-04 Inside Mast IR 1 Lift height=3300mm

1 3215-820000-2A-05 Inside Mast SIREE 1 Lift height=3500mm

1 3215-820000-2A-06 Inside Mast AIRE 1 Lift height=3600mm

1 3215-820000-2A-07 Inside Mast IR 1 Lift height=3700mm

11 3215-820000-2A-09 Inside Mast IR 1 Lift height=4000mm

12 3215-801000-2B-01 Guide Groove Board b 1 Lift height=2500mm

12 3215-801000-2B-02 Guide Groove Board b R R 1 Lift height=2700mm

49




12 3215-801000-2B-03 Guide Groove Board S DY 1 Lift height=3000mm

12 3215-801000-2B-04 Guide Groove Board b 1 Lift height=3300mm

12 3215-801000-2B-05 Guide Groove Board b R R 1 Lift height=3500mm

12 3215-801000-2B-06 Guide Groove Board S DY 1 Lift height=3600mm

12 3215-801000-2B-07 Guide Groove Board G 1 Lift height=3700mm

12 3215-801000-2B-09 Guide Groove Board b 1 Lift height=4000mm

13 3218-410000-Y0-03  |Lift Cylinder-R A7 FFRE T 1 Lifting Height 3000mm,See 0118
13 3218-410000-Y0-04 |Lift Cylinder-R AT FFRE L 1 Lifting Height 3300mm,See 0118
13 3218-410000-Y0-06 | Lift Cylinder-R A TR T 1 Lifting Height 3600mm,See 0118
13 3218-410000-Y0-07 Lift Cylinder-R T T L 1 Lifting Height 4000mm,See 0118
14 3218-410000-20-03  |Lift Cylinder-L T FHRE T 1 Lifting Height 3000mm,See 0119
14 3218-410000-20-04 Lift Cylinder-L e T B L 1 Lifting Height 3300mm,See 0119
14 3218-410000-Z0-06  |Lift Cylinder-L e FFBE L 1 Lifting Height 3600mm,See 0119
14 3218-410000-Z0-07  |Lift Cylinder-L e FFBE L 1 Lifting Height 4000mm,See 0119
15 3215-801000-2A-01 Guide Groove Board SRR SR 1 Lift height=2500mm

15 3215-801000-2A-02 Guide Groove Board AR 1 Lift height=2700mm

15 3215-801000-2A-03 | Guide Groove Board T AR R 1 Lift height=3000mm

15 3215-801000-2A-04 Guide Groove Board SRR SR 1 Lift height=3300mm

15 3215-801000-2A-05 Guide Groove Board AR 1 Lift height=3500mm

15 3215-801000-2A-06 Guide Groove Board N SRR A 1 Lift height=3600mm

15 3215-801000-2A-07 | Guide Groove Board T AR R 1 Lift height=3700mm

15 3215-801000-2A-09 Guide Groove Board AR 1 Lift height=4000mm

16 2214-600001-00 Chain Pulley RIS 2

17 3215-800100-60 Fixed Plate rPELE R R 1

18 3215-800011-30 Sprocket Block B A 1

19 0000-000997-00 Bolt M16X1.5X50 W 1

20 0000-000191-00 Lockwasher ©16 i 1

21 0000-000863-00 Flatwasher ©16 P 1

22 3218-420000-30-03 Free Lift Cylinder H i T Lifting Height 3000mm,See 0117
22 3218-420000-30-04 Free Lift Cylinder H AT Lifting Height 3300mm,See 0117
22 3218-420000-30-06 Free Lift Cylinder H ke i Lifting Height 3600mm,See 0117

50




23 2214-600005-00 Pad ik Req.
24 304000000044 Flatwasher ®16 P 2
25 3215-800001-60 Wheel FREL YRR 1
26 3215-800002-60 Shaft LRNaRE Rl 1
27 0000-000183-00 Collar 35 AEEES 2
28 See 0126 Chain Assembly I BESER T 2
29 0000-000284-00 Bolt M12x30 g 4
30 0000-000060-00 Lockwasher ®12 i 4
31 0000-000554-00 Flatwasher ®12 P 4
32 3215-800003-60 Wheel sleeve PHLERE 1
33 303001000009 Nut M16 IR EE 2
34 202801900041 Bushing 25*28*28F e 2
35 304000000055 Lockwasher ®16 g 2

51




0114 Full Free 2-Stage mast Hose Assembly(Bulit-in)
A H BT RIIGEE SR (NEFD

169 o
.+ To Sideshifter
20 = % iHoseI
<1 i
\ 4 To Sideshifter
17 1819 @Q 15 éHoseIl g Q
s £ T ‘
| g
S0
[
—23 )
.\/‘\i il 3‘“”"3’ (‘3)
® SN
AR - O o
: ‘ \\;: |-|n’>(‘ L
| (10‘
s To |

52




0114 Full Free 2-Stage mast Hose Assembly(Bulit-in)

S E BRI R E SR (RERD

Index Part No. Part Name No. Applied Date Remark
i) Lo AR B i T H 3 #E
1 3215-860600-30 Three Way RTH = A 1
2 3215-861300-30 Oil Pipe 11 W 1
3 0000-000638-00 O-Ring 17x2.65 O JEIH 2
4 3215-860400-10 Flow Regulator R 32k 1
5 0000-000366-00 Washer ©22 2H A 1
6 3215-860600-30 ConnectorM20x1.5-M20x1.5  $&FHiL = @4l 1
7 2701-222090-0A ElbowM22x1.5-M20x1.5 9023k 1
8 3215-860400-2A-03  |Hose A H A 1 Lifting Height 3000mm
8 3215-860400-2A-04 Hose 4B 1 Lifting Height 3300mm
8 3215-860400-2A-06  |Hose et o 1 Lifting Height 3600mm
9 2701-222090-0A ElbowM22x1.5-M20x1.5 9023k 1
10 0000-000639-00 O-Ring 19x2.65 O JEIH 2
1 3215-860100-30 Four Way Valve UBEERAERES 1
12 3215-860200-20-03 Oil Pipe e (Al G 2 Lifting Height 3000mm
12 3215-860200-20-04 Oil Pipe garp (Al T 2 Lifting Height 3300mm
12 3215-860200-20-06 | Oil Pipe Serh AL A 2 Lifting Height 3600mm
13 3215-860200-30 Steel Pipe S AR 2k 1
14 3215-862000-20-03 Oil Pipe PUE A E 2 Lifting Height 3000mm
14 3215-862000-20-04 | Oil Pipe BN 2 Lifting Height 3300mm
14 3215-862000-20-06 Oil Pipe IR 2 Lifting Height 3600mm
15 0000-000109-00 Screw M8x16 WRET 4
16 2701-141600-00 ElbowM14x1.5-M16x1.5 ik 2
17 0000-000322-00 Screw M8X25 WRET 2
18 0000-000159-00 Lockwasher ®8 e 6
19 0000-000176-00 Flatwasher ®8 T 6
20 3215-860001-40 Bracket TEHR 1
21 2702-141400-00 Connector G1/4-M14x1.5 IERGIE SIS 2

53




22

0000-000862-00

O-Ring 10.6%x1.80

O

23

3215-861600-30

Steel Pipe

EZesliikeg

54




0115 Full Free 2-Stage mast Hose Assembly(Externa)
A H BT RIIREE SR OMERD

12 4
7an
1% &7o Sideshifer
é LHose |
20— 0o
o J -
| i @ i To Sideshifter
17 18 @ Hose Il @
,ﬂi@‘a Lo WP Q ‘
o £ L
oo ‘ % 4 >
R bl
a e §:15
e - 3 : 18
it I ~IR
ok n L
T o
e A ' T A R -
‘ % 0|I-|n.X ] Lr~ 3 11
o | Fi ‘7101 ; ‘ -
g b
@ ) ¥

R

= £ Y
!
>

55




0115 Full Free 2-Stage mast Hose Assembly(Externa)

S BRI B (D

Index Part No. Part Name No Applied Date Remark
i) LG5 AR K i H 3 ik
1 3215-860600-30 Three Way I = w2 1
2 3215-861300-30 QOil Pipe 11 W 1
3 0000-000638-00 O-Ring 17x2.65 O JEIH 2
4 3215-860400-10 Flow Regulator R 2 8] 1
5 0000-000366-00 Washer 22 2H A 1
6 3215-860600-30 ConnectorM20x1.5-M20x1.5  $& 7+ = @414 1
7 2701-222090-0A ElbowM22x1.5-M20x1.5 9023k 1
8 3215-860400-2A-03 | Hose A H A 1 Lifting Height 3000mm
8 3215-860400-2A-04 Hose 4B T 1 Lifting Height 3300mm
8 3215-860400-2A-06 | Hose 4B 1 Lifting Height 3600mm
9 2701-222090-0A ElbowM22x1.5-M20x1.5 9023k 1
10 0000-000639-00 O-Ring 19x2.65 O JEIH 2
1 3215-860100-30 Four Way Valve UBEERAERES 1
12 3215-860200-20-03 Oil Pipe e (Al G 2 Lifting Height 3000mm
12 3215-860200-20-04 | Qil Pipe garh (A FL A 2 Lifting Height 3300mm
12 3215-860200-20-06 | Oil Pipe Serh AL A 2 Lifting Height 3600mm
13 3215-860200-30 Steel Pipe S AR 1
14 3215-862000-20-03 | Qil Pipe PUE A E 2 Lifting Height 3000mm
14 3215-862000-20-04 | Oil Pipe BN 2 Lifting Height 3300mm
14 3215-862000-20-06 QOil Pipe PIEMFE 2 Lifting Height 3600mm
15 0000-000109-00 Screw M8x16 WRET 4
16 2701-141600-00 ElbowM14x1.5-M16x1.5 ik 2
17 0000-000322-00 Screw M8X25 WRET 2
18 0000-000159-00 Lockwasher ®8 P 6
19 0000-000176-00 Flatwasher ®8 T 6
20 3215-860001-40 Bracket TEHR 1
21 0000-000044-00 Washer ®14 HEHRE 2

56




22 2701-141400-00 ConnectorM14x1.5-M14x1.5  Ei##Ek
23 3215-861600-30 Steel Pipe M F B8 T UL
24 0000-000862-00 O-Ring 10.6%x1.80 (oFiA:]

57




0116 Full Free 2-Stage mast Hose Assembly(Four)
A E TN B (D

12 1‘2
7773
3 £E),
14— || 14 ¢%‘ e, ez
16 Zr__ﬂ‘i ’ %;9 :
° y L0 “‘ /JM"{»
é !/ To Attachments L e
20— € © Hosel |-
MT/QI ) :g‘ ¢ (I —3 ' |
1-‘[1819 u Q Q;o Attlailchments I . g
ose L i :
iy o " .
T8 A W

—14 |

&To Sideshifter

i

tiHose |

]

-

i To Sideshifter

Hose Il @
|
|

—J

|
&
¥
!

58




0116 Full Free 2-Stage mast Hose Assembly(Four)

S E TR SR (PO

Index Part No. Part Name No. Applied Date Remark
i) kel T2 e i H 3 #E
1 3215-860600-30 Three Way I =@ 1 1
2 3215-861300-30 Oil Pipe 1T W 1
3 0000-000638-00 O-Ring 17x2.65 O K 2
4 3215-860400-10 Flow Regulator PR 32 1
5 0000-000366-00 Washer ©22 HEHRE 1
6 2701-202000-00 ConnectorM20x1.5-M20x1.5 B iE#E:k 2
7 2701-222090-0A ElbowM22x1.5-M20x1.5 90 #:3k 1
8 3215-860400-2A-03 Hose et o= 1 Lifting Height 3000mm
8 3215-860400-2A-04 Hose A H A 1 Lifting Height 3300mm
8 3215-860400-2A-06 Hose 4 H BT 1 Lifting Height 3600mm
9 2701-222090-0A ElbowM22x1.5-M20x1.5 9023k 1

10 0000-000639-00 O-Ring 19x2.65 O JEIH 2

1 3215-863000-F0 Eight Way Valve AN AR 1

12 3215-860200-20-03 Oil Pipe garp [a) FL A 4 Lifting Height 3000mm

12 3215-860200-20-04 Oil Pipe e ) BT URS 5 4 Lifting Height 3300mm

12 3215-860200-20-06 Oil Pipe e a) GLNAS 4 Lifting Height 3600mm

13 3215-860100-20 Steel Pipe I 4 2

14 3215-862000-20-03 Oil Pipe IR 4 Lifting Height 3000mm

14 3215-862000-20-04 Oil Pipe PIEMFE 4 Lifting Height 3300mm

14 3215-862000-20-06 Oil Pipe UM 4 Lifting Height 3600mm

15 0000-000109-00 Screw M8x16 WRET 4

16 2701-141600-00 ElbowM14x1.5-M16x1.5 Rk 4

17 0000-000322-00 Screw M8X25 WRET 6

18 0000-000159-00 Lockwasher ®8 e 10

19 0000-000176-00 Flatwasher ®8 T 10

20 3215-860001-40 Fixed Bolck TR 1

59




0117 Free Lift Cylinder

H AT

o~

177 1
g DG e@IOP 08

60



0117 Free Lift Cylinder

H i i
Index Part No. Part Name No. Applied Date Remark
i) LG5 TR B EH H #E
1 / Dust Ring 55x63x5/6.5 7 242 Bl 1
2 / Snap Ring 55X 65X 2 PR 1
3 / Ring 55%65x6 BT 1
4 / O-Ring 75%3.1 O M4 1
5 / O-Ring 70x3.1 O HJE 1
6 / Screw M5x6 IRET 2
7 / Washer 95y 2
8 / Ring 70x60%6 HE%HE 1
9 / Snap Ring 70x60x2 EETay 1
10 / O-Ring 20x2.4 O M4 1
1 / Snap Ring ®22 i 1
Seal kit for cylinder MEEEA (B
KIT 3218-42000X-30 (Include 1,2,3,4,5,6,7,8,9,1 1
item1,2,3,4,5,6,7,8,9,10,11) 0,11)

61




0118 Full Free 2-Stage Mast Lift Cylinder-R

S H TR TR

— N <+

1 |
e e@owoe

62



0118 Full Free 2-Stage Mast Lift Cylinder-R
oy =l st APy P 31T

Index Part No. Part Name No. Applied Date Remark

P TS T4 o & H #
1 / Dust Seal 32x40x5/6.5 [k 1
2 / Seal 32x42x6 Yx % 1
3 / Snap Ringl 32x42x2 4l 1
4 / O-Ring 55%3.1 O M4 1
5 / Snap Ring 55x50.2x2 O %! [ {4 E 1

Seal kit for cylinder HEAR e KON
KIT 3218-41000X-Y0 1
(Include item1,2,3,4,5) (1% 1,2,3,4,5)

63




0119 Full Free 2-Stage Mast Lift Cylinder-L

T ] A
To0 0l G006 000

e TR AR PR T
]

o4



0119 Full Free 2-Stage Mast Lift Cylinder-L
4 H H IR T b G

Index Part No. Part Name No. Applied Date Remark
P i EE R Ko i T H 3 #
1 / O-Ring 26x2.4 O AUJE 1
2 / Snap Ring 26x22x1.25 O %4 &4 & 1
3 / Dust Seal 32x40x5/6.5 [ 1
4 / Seal 32x42x6 EaEalic] 1
5 / Snap Ringl 32x42x2  4[# 1
6 / O-Ring 55x3.1 O 1
7 / Snap Ring 55x50.2x2 O 7 &l 14 /& 1
Seal kit for cylinder AR EELEON
Kit 3218-41000X-Z0 (Include (8 1
item1,2,3,4,5,6,7) 1,2,3,4,5,6,7)

65




0120 Wide-View 2-Stage Mast

PREF 2017158

=

66




0120 Wide-View 2-Stage Mast
B g4

Index Part No. Part Name No. Applied Date Remark
K5 F s FFA IR Ho G Ik

1 0000-000242-00 Bolt M8x16 AR 6

2 0000-000159-00 Lockwasher ®8 R 6

3 3218-114000-00 Shaft LR 4

4 3215-810000-00 Tilt Cylinder TR L 2

5 0000-000176-00 Flatwasher ©8 T 6

6 See 0127 Fork Frame X5 1

67




0121 Wide-View 2-Stage Mast Assembly

&

=
R

kgt !

i

=

68

|




0121 Wide-View 2-Stage Mast Assembly

AL AR

Index Part No. Part Name No. Applied Date Remark
i) Lo TR Bk i H 3 #E
1 0000-000244-00 Bolt M10x30 A 4
2 0000-000063-00 Lockwasher ®10 R 4
3 0000-000547-00 Flatwasher ®10 R 4
4 3215-800001-10 Cylinder Bracket T ST K Je 2
5 3215-800002-10 Clip T ELE 2 2
6 3215-810000-10-02 Outside Mast HMIBE 1 Lifting Height 2500mm
6 3215-810000-10-03 Outside Mast PR 1 Lifting Height 3000mm
6 3215-810000-10-04 | Outside Mast HMIBE 1 Lifting Height 3300mm
6 3215-810000-10-06 Outside Mast HMIBE 1 Lifting Height 3600mm
7 2125-612000-00 Roller I Wi 1 8
8 0000-000920-00 Bolt M14x1.5x50 [y 2
9 0000-000233-00 Lockwasher ®14 R 2

10 0000-001004-00 Flatwasher ®14 PR 2

1 3218-410000-00-02 | Lift Cylinder Fapawiikian 2 Lifting Height 2500mm

1 3218-410000-00-03 | Lift Cylinder Fapawiikian 2 Lifting Height 3000mm

1 3218-410000-00-04 | Lift Cylinder Fapawiikian 2 Lifting Height 3300mm

11 3218-410000-00-06 | Lift Cylinder e T T 2 Lifting Height 3600mm

12 0000-001005-00 Bolt M12x1.25%35 A 2

13 0000-000060-00 Lockwasher ®12 e 2

14 0000-000554-00 Flatwasher ®12 T 2

15 3215-820000-10-02 Inside Mast SINEX 1 Lifting Height 2500mm

15 3215-820000-10-04 | Inside Mast SINES 1 Lifting Height 3000mm

15 3215-820000-10-05 Inside Mast SIRES 1 Lifting Height 3300mm

15 3215-820000-10-07 Inside Mast SINES 1 Lifting Height 3600mm

16 2214-600001-00 Chain Pulley BRI S 2

17 0000-000183-00 Collar 35 LVEEET ] 2

18 See 0126 Chain Assembly B2 B 2

69




19 3215-800003-10 Double Tube Round M b XE 1
20 3215-800010-10 Tube Axle KUE R 1
21 0000-000284-00 Bolt M12x30 [EgES 2
22 0000-000060-00 Lockwasher ®12 PhEL 2
23 0000-000554-00 Flatwasher ®12 PR 2
24 2214-600005-00 Pad Hh Req.

70




0122 Wide-View 2-Stage Mast Assembly (Four)

AREOSY A ZY)

DAL —

?

@

a||a.|

R
NN

[/

S\

/.

o~
A_I

P

71



0122 Wide-View 2-Stage Mast Assembly (Four)

FERLEF 1AL (PHIB)

Index Part No. Part Name No. Applied Date Remark
i) LG5 LA i i T H 3 #E
1 0000-000244-00 Bolt M10x30 [y 4
2 0000-000063-00 Lockwasher ®10 R 4
3 0000-000547-00 Flatwasher ®10 T 4
4 3215-800001-10 Cylinder Bracket T ST K Je 2
5 3215-800002-10 Clip T ELE 2 2
6 3215-810000-10-02 | Outside Mast HMIBE 1 Lifting Height 2500mm
6 3215-810000-10-03 | Outside Mast CINRE S 1 Lifting Height 3000mm
6 3215-810000-10-04 | Outside Mast HMIBE 1 Lifting Height 3300mm
6 3215-810000-10-06 | Outside Mast HMIBE 1 Lifting Height 3600mm
7 2125-612000-00 Roller I wWE 1 4
8 0000-000920-00 Bolt M14x1.5x50 [y 2
9 0000-000233-00 Lockwasher ®14 R 2

10 0000-001004-00 Flatwasher ®14 PR 2

11 3218-410000-00-02 | Lift Cylinder Fapawiikian 2 Lifting Height 2500mm

11 3218-410000-00-03 | Lift Cylinder e T T 2 Lifting Height 3000mm

1 3218-410000-00-04 | Lift Cylinder ATl L 2 Lifting Height 3300mm

1 3218-410000-00-06 | Lift Cylinder Fapawiikian 2 Lifting Height 3600mm

12 0000-001005-00 Bolt M12x1.25x35 A 2

13 0000-000060-00 Lockwasher ®12 P 2

14 0000-000554-00 Flatwasher ®12 PR 2

15 3215-820000-10-02 | Inside Mast SINES 1 Lifting Height 2500mm

15 3215-820000-10-04 | Inside Mast W58 1 Lifting Height 3000mm

15 3215-820000-10-05 | Inside Mast SINES 1 Lifting Height 3300mm

15 3215-820000-10-07 | Inside Mast SINES 1 Lifting Height 3600mm

16 2214-600001-00 Chain Pulley RIS 2

17 0000-000183-00 Collar 235 AR 2

18 See 0126 Chain Assembly B B 2

72




19 3215-800003-10 Double Tube Round M b XE 2
20 3215-800010-10 Tube Axle KUE R 2
21 0000-000284-00 Bolt M12x30 EgES 2
22 0000-000060-00 Lockwasher ®12 PhEL 2
23 0000-000554-00 Flatwasher ®12 PR 2
24 2214-600005-00 Pad Hh Req.

73




0123 Wide-View 2-Stage Mast Hose Assembly(Triple valve)
FEANET 21 B S (=)

o
e\—.../
(@a —10
[ir )
] To Shifter-R
o To Shifter-L
- - ENBBE
o & | |
! | 8
b / 13
@ To Sideshifter Hose 1
EMBWE
—1
b @ To Sideshifter Hose I
B e EWBHE]
A
§
| S,
| TP
S
4 J -

74



0123 Wide-View 2-Stage Mast Hose Assembly(Triple valve)
FEALET 201 B S (=)

Index Part No. Part Name No. Applied Date Remark
i) Lo T2 e i T H 3 L
1 3215-860400-10 Flow Regulator FR i 1
2 0000-000638-00 O-Ring 17x2.65 O JEF 2
3 3215-861300-30 Oil Pipe Il W 1
4 2701-202000-00 Connector M20x1.5-M20x1.5  Eiili$k 1
5 0000-000366-00 Washer ©22 HEHRpE 1
6 3215-860600-30 Three way T =LA 1 1
7 0000-000109-00 Screw M8x16 BT 2
8 0000-000159-00 Lockwasher ®8 R 2
9 0000-000176-00 Flatwasher ©8 T 2

10 3215-860100-1A-03 | Oil Pipe 281 TR MIF 2 Lifting Height 2700mm

10 3215-860100-1A-04 | Oil Pipe G114 R 2 Lifting Height 3000mm

10 3215-860100-1A-05 | Oil Pipe 28 M 2 Lifting Height 3300mm

10 3215-860100-1A-07 | Oil Pipe 28 TR MIF 2 Lifting Height 3600mm

11 3218-724000-00 Metal Tube T AL 1

12 3215-860200-10 Oil Pipe e e 2

13 3215-860300-10 Connector M14x1.5-M14x1.5 4%k 4

75




—10
To Shifter-R

EWBEh
To Shifter-L

ENBRE

1
To Sideshifter Hoseal
BRI

To Sideshifter Hose 11
e pzA L g

0124 Wide-View 2-Stage Mast Hose Assembly(Quadruple valve)

FERLEF 21 2 A e (DY k)

i
‘!:)J

oA
. ®&

7
I3

4

7

_0.

(‘Jl

76

—10
o
b
T
4
To Attachments Hose I To Attachments Hose 1T
ERARE I ERAWED
A
o’



0124 Wide-View 2-Stage Mast Hose Assembly(Quadruple valve)
FEANET 20 B A S R TU )

Index Part No. Part Name No. Applied Date Remark
i) Lo T2 e i T H 3 L
1 3215-860400-10 Flow Regulator FR i 1
2 306002000021 O-Ring 17x2.65 O JEF 2
3 3215-861300-30 Oil Pipe Il W 1
4 2701-202000-00 Connector M20x1.5-M20x1.5  Eiili$k 1
5 0000-000366-00 Washer ©22 HEHRpE 1
6 3215-860600-30 Three way T =LA 1 1
7 0000-000109-00 Screw M8x16 BT 2
8 0000-000159-00 Lockwasher ®8 R 2
9 0000-000176-00 Flatwasher ©8 T 2

10 3215-860100-1A-03 | Oil Pipe 281 TR MIF 2 Lifting Height 2700mm

10 3215-860100-1A-04 | Oil Pipe G114 R 2 Lifting Height 3000mm

10 3215-860100-1A-05 | Oil Pipe 28 M 2 Lifting Height 3300mm

10 3215-860100-1A-07 | Oil Pipe 28 TR MIF 2 Lifting Height 3600mm

11 3218-724000-00 Metal Tube T AL 1

12 3215-860200-10 Oil Pipe e e 2

13 3215-860300-10 Connector M14x1.5-M14x1.5 4%k 4

77




0125 Wide-View 2-Stage Mast Lift Cylinder

Pl I BT

B

=

78



0125 Wide-View 2-Stage Mast Lift Cylinder

FERLEF 1 S T

Index Part No. Part Name No. Applied Date Remark
i) LG5 TR K i H 3 U
1 / Dust Seal 35x43x5/6.5 By 1
2 / Seal 35x45x6 T 1
3 / O-Ring 54x2.4 O HJE 1
4 / Snap Ring 45x35x2 i 1
5 / U-Seal D1 45x35%6 U B2 4} 1
6 / Pin 10x25 el 1
Seal kit for cylinder
WEEHA (BE
KIT 3218-41000X-00 (Include 1
1,2,3,4,5,6,)
item1,2,3,4,5,6,)

79




0126 Chain Assembly

7
%

=

,,:\;‘:\Z‘J—Fork Frame

80



0126 Chain Assembly

BEOR SK

Index Part No. Part Name No Applied Date Remark
i) LG5 TR K i H 3 U
1 2125-640001-00 Chain Bolt BEA IR I 1 Free Lift Cylinder

1 58502-15T01 Chain Bolt Bk IE 1 Lift Cylinder

2 0000-000237-00 Nut M16x1.5 W RE 3 Free Lift Cylinder

2 0000-000316-00 Nut M14x1.5 S RE 3 Lift Cylinder

3 0000-000188-00 Cotter Pin 23.2x20 FF FI44 2

4 2125-640002-00 Pin it 2

5 See Form 7.18 Chain Assembly % 4%% 1

6 2125-640003-00 Chain Anchor ARk 1

7 0000-000686-00 Cotter Pin 23.2x20 JF 14 1

8 0000-000176-00 Flatwasher ®8 PR 2

81




Form 7.18

Lifting Height Full Free 3-Stage Mast Front Full Free 3-Stage Mast Back Full Free 2-Stage Wide-Angle 2-Stage Mast
B RE(mm) (ZHI718 (&I (ZZ&aHIT18) (ZHREREFITE)
2000 LH1223X 81
2500 LH1223 X 55 LH1223X95
2700 LH1223 X 57 LH1223X99
3000 LH1223X 65 LH1223 X107
3300 LH1223X 71 LH1223 X115
3500 LH1223 X 71 LH1223X119
3600 LH1223X73 LH1223 X123
3700 LH1223 X 57 LH1223 X 81 LH1223 X 71
4000 LH1223 X 57 LH1223X87 LH1223X75 LH1223 X135
4250 LH1223 X143
4350 LH1223X65 LH1223X95
4500 LH1223 X 67 LH1223X97 LH1223 X149
4800 LH1223X71 LH1223X103
5000 LH1223X69 LH1223X105
5500 LH1223 X 71 LH1223X115
6000 LH1223X79 LH1223X125

82




0127 Fork Frame

TN




0127 Fork Frame

T e

Index Part No. Part Name No Applied Date Remark

i) Lo TR K & H U
1 3701-721000-10 Baffle PR R 1
2 0000-001003-00 Bolt M14x1.5x30 A 8
3 0000-000233-00 Lockwasher ®14 EHEA 8
4 0000-001004-00 Flatwasher ®14 PR 8
5 2125-631100-00 Roller 11 wEeN 4
6 3215-832000-10 Lift Bracket X5 1 2w
6 3215-832000-20 Lift Bracket e X4 1 2F
6 3215-832000-30 Lift Bracket X5 1 3F
7 3112-742000-50 Shifter built-in side BRI 1 YC20ZLA6,3F
7 3215-833000-3C Shifter built-in side W E A MRS 1 ZC20ZLA,3F
7 3215-833000-1C Shifter built-in side P E AR 1 XC20ZLA,2W
7 3215-855000-20 Shifter built-in side B AR 1 YC20ZLB2,2F
8 3218-834000-00-02 Side shift distance fork % I X 1 R55K-FPS-A081
8 7820-190004-00-00 Side shift distance fork A% R X 1 55K-FPS-A381
8 3218-870000-50 External side shifter HhEE RS A5 1 Cascade
8 3218-870000-40 External side shifter AR % 1 Liandong
9 2125-630001-00-01 Fork "X 2 100*40*1070
9 2125-630001-00-06 Fork i3 2 100*40*1150
9 2125-630001-00-16 Fork X 2 100*40*1520
9 3218-800001-10-02 Fork i 2 100*40*920
9 3218-800001-10-06 Fork i3 2 100*40*1100
9 3218-800001-10-09 Fork "X 2 100*40*1220
9 3218-800001-10-11 Fork i 2 100*40*1370
10 3218-800002-00 Pin assembly PRI SRR 2
11 3215-830002-30 Side Roller JUIEER 2
12 301002000031 Bolt M10%x45 A 4
13 304000000053 Lockwasher ®10 R 4

84




14 304000000035 Flatwasher ®10 P

KIT 3112-742000-50-KT Repair kit, Internal Shifter P E ML YC20ZLA6
KIT 3215-833000-3C-KT Repair kit, Internal Shifter P4 B EHEE ZC20ZLA
KIT 3215-833000-1C-KT Repair kit, Internal Shifter P B EHEE XC20ZLA
KIT 3215-855000-20-KT Repair kit, Internal Shifter 4 E #5151 YC20ZLB2
KIT 7820-190004-00-00-KT | Repair kit, Internal Shifter P & IF£ 154, 55K-FPS-A381
KIT 3218-834000-00-02-KT | Repair kit, Internal Shifter 4 B EH{ R55K-FPS-A081
KIT 3218-870000-40-KT Repair kit,External Shifter 4 {21221 { Liandong
KIT 3218-870000-50-KT Repair kit,External Shifter #hEFZ1EH Cascade

85




€PHJ

WERE, ERER EFS151

Counterbalance Lift Truck

iy

Parts Manual
EXNE

= I

3K



PARTS ORDERING INSTRUCTIONS

HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your
machine. Supplying this information will assure prompt, efficient handing of your
order.

Since your dealer carries many parts in stock and maintains up-to-date prices on all
parts, he will be able to process your order immediately. If, for some reason, the part
is not in stock, he will order it from the factory. In either event, he maintains a current
file of service manuals, which give all available parts ordering or technical

information.

WHERE TO ORDER
Always order parts from the dealer who sold you your EP. If it is necessary for the
dealer to order parts from the factory, he is able to get prompt service for you. Parts

are shipped in accordance with shipping instructions given on the order.

INSTRUCTIONS FOR RETURNING PARTS
Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without
prior approval . EP cannot accept responsibility for parts returned without

authorization.

If you have some parts which must be returned, contact your dealer. If he believes
parts should be returned, he will arrange for authorization to return the parts.

CHANGES

When changes are made to the machine, revised pages for this manual will be issued.
These pages must be inserted in your parts manual as soon as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause

you to order wrong parts.

PART LIST

The Index, describes the item on the figure you are looking at. The Part No. is a
numerical description of the item and the part ordering number. The Part Name is a
description of the part number in alphabetical form. The No.Req.is the quantity used

on the machine.

EP EQUIPMENT CO.,LTD.

Address: NO.121 Yonghua Street, Xiacheng District, Hangzhou, Zhejiang, China
Site: www.ep-ep.com

E-mail:info@ep-care.com

P.C: 310022

ALL RIGHT RESERVED COPYRIGHT
PM3716 07.22

FHT



EARiTHl Index iR R E L, IRAEEHRINIIH . Part No. & %41 — R SIHA R E 1)
ORI, R SR E R Mg S, BoE, HSMFEsS. REEREERR W5, Part Name j& HISC7 TR (A ZAFH 514 . No.Req AR FHE X F
g ORUE AR IR VT A 50 (4 v 2 EAEA A

BRI BB A IR 2 Z A A7 B8, 10 H & ZRFFITA 1 MM B2 B i, bl &

SRR AL B R AAT I 5K o RAPFUASE SRR, A5 i E AN F AT, WAtz AT

Wt BB AR, T RAMSA —mIRS TS, EReseftpra o F %1k

T B EE B .

T

PREL S N IR EP AR ZAH RIS BT IR 1F . WRAH A LE A T E
s ARE I URAR BEPRSE IR 55 o IRAEIREITTIANE B, TAFAEXS N U 2 i
bt

T RT3

—AE T, BEAEHMRR, BIEMERAEENFER, AW AREZN.

EP A% A & BAUR IR I Sk i 4 5155

WR R — LT — E EHRIE, WHEERRIIAR . RN Z T D RIE, A WL SIVURA TR A 7

fh 2z 2 HEHZ AL BB IE I R AF Huhk: WHTEBM T X KEE 121 5
AR MAE: www.ep-zl.com
% H1E: 400-0550-205
BR%%: 310022

BAREBH

MXEHAR EHBS, XAFHEEIE TS EHRAT. R E R E T, fR—

ST EL R EA RN BRI BT b o A S SRR 2T, &S8R WAEA A B A

W, B2 REURIT IR 2. PM3716 07.22

FHhER HOW TO READ PARTS MANUAL



E AR H 3

Tip 1:

A: The part of Index 10 is chosen by different tongue of the same series type.

B: The part of Index 7 is Optionalal.

C: The number of Index 40 is chosen by the actual requirements.

D: The part of Index 34 is cancelled because of the design perfect , and there is an new part

which is make the use more perfect.

Index Part No. Part Name No. | Applied Date Remark
s S |THEk &= | EHAS fiipa
10 3218-130000-00 |Counter Weight TS 1 CPD18TY
10 3220-130000-00 |Counter Weight TS 1 CPD20TY
A > |10 3216-130000-00 |Counter Weight TS 1 CPDI6TY
10 3215-130000-00 |Counter Weight S 1 CPDI1STY
10 3213-130000-00 |Counter Weight S 1 CPDI13TY
7 3218-800001-10 |Fark & 1 100740920
B |:> 7 3216-800001-20 |Fark WE 1 1004071070
7 3218-800001-30 |Fark e 1 100%40°1150
7 3218-800001-40 |Fark WE 1 1004071200
C \_> 40 3218-332002-00 | Collar EHER Req
DI::> 34 | 01| 3218-330005-A0 | Switch SohMEn T = 4 Cancelled
02| CK11-56003-00 [JC100 Switch  #EHETF% 4




E: The part of Index 19 has an Applicability,because it's our policy to constantly improve our

Index Part Neo. Part Name Mo. | Applied Date Remark
products. s s | FHEKR &= | AHHS s
E-1: Record by time E [:> 19| 01|3218-113000-00 |Gas Spring SHERZER 1 -053011
- 053011 :Ending onMay 30, 2011. 02 | 3218-113000-04 |Gas Spring SHEETER 1 |053011-
053011- :Beginning onMay 30, 2011.
E-2: Record by serial number F > |7 101] 2125-410004- |Cap T 1 | -52016344
02 | 2125-410004- | Cap FE 1 |$2016345-
8 0000-000084- |Ring Wiper  F- 1

-52016344 : Ending atS2016344 91 1 0000-000370- [O-ring O BEHH 1
S2016345- : Starting at S2016345
There are three types of serial number: +
1) 1 (LETTER)+7 (NUMBERS)
Applied Date: Up to February 1,2015 MTRUCK NO.

LETTER

TRUCKTYPE
(EISIF)
2) 1 (LETTER)+ 8 (NUMBERS) +
Applied Date: From February 1,2015 to June 1,2015
INUMBER _tRucK NO.
LETTER
TRUCKTYPE
(E/S/B/DJF)
3) 1 (NUMBER)+ 8 (NUMBERS)
Applied Date: From June 1,2015 +
INUMBER _ yRUCK NO.
NUMBER
TRUCKTYPE
(1/2/3/41516)



Index PartNo. Part Name Mo. | Applied Date Remark
Hi s S | EHEEK & | EHAS fipa
A FIRERA, 75 10 RIEA FAL 3T %R .
10 3218-130000-00 |Counter Weight  F&E 1 CPD18TY
10 3220-130000-00 |Counter Weight  F&E 1 CPD20TY
A > |10 3216-130000-00 |Counter weight  F&E 1 CPDIETY
10 3215-130000-00 |Counter Weight  F&E 1 CPDI15TY
10 3213-130000-00 |Counter weight  F&E 1 CPD1STY
7 3218-800001-10 |Fark WE 1 100407920
e L I - e A+
B: JF 5 7 JRZ T LA SR T s B |l oemoearok L 1 R
7 3218-800001-30 |Fark HE 1 10074071150
7 3218-800001-40 |Fark X 1 10074071200
C: 55 40 Rz T HRIHEA bR R g .
40 3218-332002-00 | Callar TEER Req

DI::> 34| 01| 3218-330005-A0 | Switch RSO 4 Cancelled

D: 75 34 Fon i Tt se 2k, BOEIFdH R4 84, . 02| cK11-56003.00 [JC100 Switch  1EHETEE 4

Vi



E: FF5 19 Xz ETHA —MaE A aTEE . X2 BRI W HIEEAT 7 i i T4
E-1:  FIN[ECS

- 053011 k% 201145 30 H

053011- :j24hT 201145 1 30 H

E-2: HFAI5idx

BULF45 52016344
B 55 52016345

-S2016344
S52016345-

H=MF55ER:
1)1 CERD +7 (5
EARE: #uER 201542 A1 H

2)1 (580 +8 (B
G R 20152 1 HE 201546 71 H

3)1 (HF +8 (HT
ERRE: 2015426 A 1 H&ES

Index Part Neo. Part Name Mo. | Applied Date Remark
s THES | TSR &= | AHHS s
E [:> 19| 01|3218-113000-00 |Gas Spring SHERZER 1 -053011
02 |3218-113000-04 |Gas Spring TS ERER 1 |053011-
F > | 7 101] 2125-410004- |Cap FE 1 -52016344
02| 2125-410004- |Cap FhEE 1 |S2016345-
8 0000-000084- |Ring Wiper B -FE 1
g 0000-000370- | Cring O R 1
85 =
O Ll T
LS E i
(E/SIF)
B rmims
F3
FRE
(E/S/B/D/F)
BE_ rmms
8=
L eSS
(1/2/3/415/6)

Vil




Tip 2

A: Section 0102 is the original version.

B: Section 010201 is the version that some parts in the Section 0102 have been changed.

C: Section 010202 is the version that some parts in the Section 010201 have been changed.
When you order,Please locate specific parts information of your truck by the Applied Date of

parts in each version.

2
A: BT 0102 RN IR A
B: ®11 010201 FoRfEFbRA (511 0102) EFHA P2,
C: E11010202 FoRERHERA (EF 010201) EEAFHHEL,
AT RIS, ARG AR AR b 2 (R FH I ()R W s P 72 AR ) 45

Vil

0102 Overhead Guard

>

22

B

010201 Overhead Guard
ZEH

Cem

010202 Overhead Guard

22

{¥—3

191

i

1 2

—18
—15.1




Index H3¢

1000 Frame SYStEM ZE B ZRG0 ....cvverieerierriesrssssssesssssssssssessssssssssssssssssssesssssssesssessnessnessnessnsssnssssssnsssssssassnssssssssssenssesssnsnnen 1
QR OR T TRy U= o T = g OO 2
0101 Frame System For Lithium Battery BEELEKZE B 2320 ..oueoeieieeeeieeee ettt ettt sttt st s e e et e te s e et es e ese e st eseeseeseese e b e eteeseeb e bess e s en s e s s essesses e eseeseeb e beeseebeebeese s ense s e s enseneeseeneeseesesaeeseesens 4
0102 OVEINEAA GUAIT ZZ M ....veivieiitee ettt ettt ettt ettt ettt et et et et et et et et ebe st ebeseetessebe et eseeseseebese et ese et e st e b e s ebe s et e esebeesebe a2 eseeseseebeseebeseebessebessebe s ebe s ebe s eb et ebe et eseebeneebeneebensebenseteneetensns 6
0103 Overhead Guard OPtONAl ZZATHHIETT .......c.eeeeeeeeeeee et e et et et e et et e et eteeteteeeeaeeteaeesese et easeseseesesese s eseeseseesessesessassasasessasemsasensesensassasessasessaeesseeessesessassssesensasensasensesensessaeessseensarenns 8
07104 FTONE COVEE BT AMER .. .ottt et ettt et eae et eae et eae et e e e teeseteeseteeeeteeeeseeeeseeseseesessatessasess et e s eteaeeteseeseeseteseeseasessssessasessasessateseseesetesseteaeeseseeseasessesessasessasensatesseseasesesseteseeseseesesensnseennans 9
0105 BACK COVEI ST AN ER ..ot eie ettt ettt e ettt e et e te et et e e te et e eteeteete e teeaeeeseeaeeeseemeeeseemeesseentesseenteessemteessenseesseateeaseseesseeseemeeseeeneeseeenseateentesssenseessenteessenseesseeteenseeseensesseeneesaeentesreentenes 12
0106 Front WHEel ASSEMDIY Bl AEZL A ..ottt ettt ettt ettt st st e e testesee s esae e eseeseeseeseeseeseeseeseebeebesseesambese s emsesses s emses e eseeseebeeaeeseeheebesseesensesse s ensesseneeneeseeseeseeneesesnesrens 15
0107 BraKe ASSEMBIY FlIEIAR IR ..voveveveeeeeeeeeeee ettt ettt ettt ettt e et et et et e s et e s et et et et et et s e s eseseses e s e s et et e s e s e s e s e s et e s e s e s e s et e s e s e s as e s e s et et e s e s e s e s e st e s e s e e et et et et e st e s et e s et e et e e e e ettt ar et enen s nanas 17

2000 Steering Control System FEE R ....cccvcrerrrrrree e rere s s st st s st s e s e s saesaesae s e s e s e s e s et e e e e e saenaesaesaeeneeneeaneaes 20
0201 Steering CONrOl SYSIEM HEAE ZZE ... .v ittt ettt ettt ettt ettt et ete e tetesetetetetes et et eteteteseseseteteteseseseseseseseseseteteseseseseeetesesesesesetesetesesetetesesesesetesesesesesetetesesesesetetetesetesetetesans 21
0202 Parking Brake JHITIELR ......viveviviieieteteeee ettt sttt ettt ettt ettt et et ese et es et esees e 2 et ese s e s et et ese s e s et es e e e s e b essae s esesese s s es et es e et es et esese e e st e s e s e et s e s e se et s e s e Ae ettt eseae st et ee s st ebene s s b es e s s s 23
OO Y 1T C=Y O 1T 25
0204 SteeriNg ASSEMDIY FETAIFE U .....vivieieeeee ettt ettt ettt et et e ettt et et eae et et et ea e s et eteseas s et et eaeas et et eseases et et ess s et et esese et et et ee e es et et es et et et eseae et et et eA et et etet e et et etesean s et et eaeee et et etens s etetens 2
0205 Valve CoNtrol LINKAGE 20 B IRIIHAE AT «..eoee ittt ettt ettt ettt te st et et et et e st e st e st eae et e eseeseeb e e b e esees e s e se s emsessessemseseeseeseebeebeeseebeebeesessensense s ensesseseeseeseesessessestessesrens 5

3000 Driving SYStemM IEBN ZRZE ...cccceecercirrerrsirrerssesseessessessessas st s ses st s sas s s e e s e s e e s ae s e e s ae s e e e ae s e e ae e e e ae e e e ae e e e ean e e e naneenns 8
0301 Driving SyStemM ASSEMDIY IXEI ZRGE I . .veveeveereeeeeteetesteeteetestestetes et eseeseeseaseeteesesseasessessessassessessassesseseeseeseeseeseeseesessessensesseesemsesseseens ek e eseeseebeebeeReesebeeseesensen s e e eneeseeneeneeseereerearennas 10
0302 GEAr Case ASSEIMDIY AFIEFE .......cveviieetiititiitieeitiee it et ettt e te et ese st esestese st ese et easesessesessesesseseeseseesesessese s esseseaseseaseseaseseasese s ese s ese b eseesent s enseseaseseases et ese b ese b eneebensebensebe s ebe s ete s eseetens 12
0303 DFIVING WREEI BEBIFE .....vvcveeiecteteecececececteacaceceeseaeaeacasaeaesesesssssssssessssssasassesesssssssesesssssss et esesssssesesesesssssssssesesssssssesesesssssssesesesesesssssesesesesssesesesesssssssesesssssssesnsssnsssssesesesssnsesesssessarensnes 15

4000 Hydraulic SYStem JBE FRZL ...cceeeererrerrrrserrerssessssssessesssessssssssssssssssssssssssssssssssssssssessssssssssssesssssessssssssassssesnsssnnsnns 17
0401 Hydraulic SYSIEM [ M EFBEE T ..ooveveeeeeeeeeeceeeeteteteteteteteteteeeseteteteseseseeeteteseseseeeteseseses et eteteseseseeeseseseseseseteseseseseseseseses et eeetesesesessenteseseseseeeteseseseseseseseseseseseteseseseseeetesesesetesetetesesnsesesasas 18
0402 Hydraulic SYSIEM LT THERTEE I .. .oveveveeeeeeeeeeeeetetetetetetetetetetetetetetetetetesetesesesetesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesetesesesesesesesesesesesesesesesesesesens 20

0403 Ol TANK T v ev et eee et et et ee et e et et et et et et eseeteeuees e et eeeeeee et eesees e s et eee et eeeeeeeeeeeeeseeeeeeeeseeseseeeseese s e e eeseeseeeeeteeeeeeeueeneeteneeee e et eeueeeees e e et et eeteeteeteatereeeeeaeereeteeeeer e et e eae et et et e e et eneaen 23



5000 Electrical SYStemM EEAE B ....ceuiceeerrcieese s sss s e ss s e s b e s a e e e b e b A e b A e aE A e e A e e e be e s ae e anns 25

0501 ElECHiCal COMPONENES FELZE TEAE ...ttt ettt ettt e e e e et e e ettt e e et e e e e e e e e e e e e e e ee e e e e ee et eeeaeeeeeeseeeeee e s aeeeee et ee et e e e ee e e e et e e e eeee et et eeeee et et eee e eeseetnesesneeeeeeseeaetee e e eeneenees 26
0502 Wiring HArNESS ASSEMDIY ZEHRE I .......vevieiiectiteee ettt ettt ettt ettt e et et ea et s et e ae et et etese e s et eseae s eseses e e s e s e s ese e s e s e s ese s e s et es e e s e s et e se s e b s e se s e s e s es e st esesesesees et et esn s et et esnssesesesene s 32
OLT ORI O= o LR /11 34
0503 Cable For Lithium Battery 4B HLHIEUELZEASL A ..ottt ettt ettt et et et etese e e et et e se e ea et esese et et e s eseesesetesese s esesese s et et es et es et et ess s eteseseas et et eseases et etess s et etesnsn et et erere s aneee 36
0504 Lithium Battery ASSEMDIY AR LA IR ......ceiriiitiiitieetet ettt ettt ettt es ettt e s e e ese et ese e s eseesessesessesesseses s esessesessese s ese s ese e s eaeebeseebens b en s e s e et e A et e s et ese e bese b eneebene e b et ete s ete et ete et ereesens 38
e L0 LT e Lo L=y e [Ty T R 42
(0L O =T oY= I TSR 43



1000

Frame System

EHRA



0101 Frame System

LES

fig1110000300



0101 Frame System

R R
Index Part No. Part Name No. Applied Date Remark
F5 LG5 TR K i H 3 #E
1 304000000036 Flatwasher ®6 R 4
2 3525-100009-10 Shock Absorber LM A DR B 2
3 302000000189 Screw M8*16 IMEARET 2
4 3701-100008-00 Pedal R 1
5 301002000013 Bolt M8x16 EES 4
6 304003000005 Lockwasher ®8 PhEL 4
7 304002000005 Flatwasher ®8 R 4
8 3701-100001-00 Counter Weight Bo 1
9 3701-100014-00 Lifting Hole Cover AL 2
10 301002000093 Bolt M24x80 AR 2
1 304003000012 Lockwasher ®24 R 2
12 3112-100022-00 Washer B 2
13 3120-100007-00 Cover HHEL R 2
14 3716-100002-00 Bracket HLU RS AR 1
15 3218-600500-00 Speaker UALN 1
16 301000000090 Bolt M6*16 EgES 4
17 304000000050 Lockwasher ®6 R 4
18 304000000036 Flatwasher ®6 PR 4
19 3112-100033-10 | Chain S 1 |2311700352- BGD-22-002701




0101 Frame System For Lithium Battery

MR B R G

fig1110000400



0101 Frame System For Lithium Battery

MR B R G
Index Part No. Part Name No. Applied Date Remark
F5 LG5 AR Bk i T H 3 #E
1 3218-600500-00 Speaker LN 1
2 3525-100009-10 Shock Absorber LM A DR B 2
3 302000000189 Screw M8*16 IMEARET 2
4 3701-100008-00 Pedal R 1
5 301002000013 Bolt M8*16 AR 4
6 304003000005 Lock washer 28 R 4
7 304002000005 Plain washer 28 PR 4
8 3701-100001-00 Counter Weight Bo 1
9 3701-100014-00 Lifting Hole Cover AL 2
10 301002000093 Bolt M24x80 AR 2
1 304003000012 Lockwasher ®24 R 2
12 3112-100022-00 Washer B 2
13 3120-100007-00 Cover HHEL R 2
14 3716-100004-00 Counter Weight R AL E 1
15 3112-100033-10 Chain LB 1 |2311700352- BGD-22-002701




eyl

0102 Overhead Guard

,
(Qo)&&/
/,” iy RS

fig1120000200



0102 Overhead Guard

2z &t
Index Part No. Part Name No. Applied Date Remark
F5 Lo LA B i H 3 U
1 3130-680100-10 Head Lamp HI LED AHA&4T 2
2 3716-610002-00 Front Lamp Harness R #ifT 4k 2
3 3125-122000-00-01 | Viewfinder SRR 1
4 3525-680003-00 Rear Lamp Unit =EEHENT 2
5 3716-610003-00 Back Lamp Harness L T 72 263K 1
6 3716-610004-00 Back Lamp Harness R JE (T £k 3K 1
7 3218-600400-00 Caution Switch RAT 1
8 3112-100019-00 Bracket HIRIT IR 1
9 304003000005 Flatwasher ®8 R 7
10 304002000005 Lockwasher ®8 R 7
1 303013000003 Nut M8 Ty B LR BE 5
12 301002000013 Bolt M8x16 LY 6
13 302004000027 Screw M4x12 IRET 3
14 304003000002 Lockwasher ®4 R 3
15 304002000002 Flatwasher ®4 T 3
16 304002000006 Flatwasher ®10 P 2
17 304003000006 Lockwasher ®10 R 2
18 303001000006 Nut M10 IR EE 2
19 301004000006 Bolt M10%25 WA 2




0103 Overhead Guard Optional

sy b

i

A

S8
oy
NN

RS

/RN

LAY

N LR
JA NN
TS

A

fig1120000300



0103 Overhead Guard Optional

2 AHIERD

Index Part No. Part Name No Applied Date Remark

F5 Lo T2 e i H 3 U
1 304003000005 Flatwasher ®8 T 7
2 304002000005 Lockwasher ®8 R 7
3 301002000013 Bolt M8x16 AR 6
4 3316-971002-00 Blue Light W 3
5 3111-100007-B0 Blue Light Plate R T W IEAT R 1
6 3111-100006-B0 Blue Light Plate L Fr Wi IGAT LR 1
7 | 01 [1601-100004-10 Red Light 24T 3 Superseded by 3316-971100-00

02 |3316-971100-00 Red Light 61T 3 BGD-22-004396

8 3130-680100-10 Rear Work Light J=RK() 1
9 3125-122000-00-01 | Viewfinder e 2




0104 Front Cover

GIEOES

fig1130000200

10



0104 Front Cover

HighER
Index Part No. Part Name No. Applied Date Remark
e T T Z IR R I #HE
1 3716-200001-00 Cushion AR AR IR T 1
2 301000000372 Bolt M8*20 WA 2
3 304003000005 Lock washer 28 ek 2
4 3218-680000-10 Accelerator Pl 1
5 304002000005 Flat washer 28 N 2
6 303022000004 Nut M8 IR 8
7 302000000189 Screw M8*16 I ZHRET 8
8 3716-231000-00 Floor Plate AR AR 1
9 3716-221000-00  |Floor Plate Ja MR AR A 1
10 1113-500012-E2 Emergency Stop Switch 225 1
11 3218-240001-00 Rod AR IR SCh 2
12 304000000119 Flat washer 210 PR 2
13 304000000053 Lock washer 10 R 2
14 3716-130000-00 Dashboard AR BRI 1
15 3218-114000-0A Shaft AGTARHIN L il A 2
16 301002000026 Bolt M10*20 LY 2
17 301002000128 Bolt M12*80 LY 4
18 304000000009 Flat washer 12 N 8
19 304000000022 Lock washer 12 R 4
20 303001000006 Nut M10 IR 4

11




0105 Back Cover

JRSNER

fig1140000200

12



0105 Back Cover

JEAhE
Index Part No. Part Name No. Applied Date Remark
F5 LG5 T2 Ko i T H 3 #E
1 3701-210001-00 | Gas Spring With Lock W 1
2 301000000372 Bolt M8x20 e 4
3 304003000005 Lockwasher ®8 R 18
4 304002000005 Flatwasher ®8 T 18
5 3112-100006-00 Bracket APRERET 2
6 303022000004 Nut M8 IR EE 10
7 3701-210002-00 Gas Spring a5y 1
8 3132-212000-00 Seat JEE R 1
8 3218-212000-10 Seat A F 1 Optional, 16 TA30041
8 3218-215000-10 Seat JEE R 1 BGD-23-001252,For CE
9 301002000016 Bolt M8x30 LY 4
10 3525-120003-00 Washer FE L 1
1 3701-211000-A0 Battery Cover BERE 1
12 3125-213000-00 Gemel assembly B R 2
13 302001000027 Screw M8x30 IRET 8
14 304001000003 Flatwasher ®8 KEE 4
15 3215-600200-10 Seat Switch FERGIAN TR 1
16 3131-210001-00 Lock B 1
17 3218-600700-00 Alarm Buzzer g 2% 1
18 301002000013 Bolt M8x16 WA 3
19 3218-212001-00 Seat Belt G 1
20 3131-150000-00 Lock ML 1
21 304000000009 Flatwasher ®12 T 1
22 304000000022 Lockwasher ®12 Gekr 1
23 303001000007 Nut M12 IR 1

13




24 301002000006 Bolt M6x25 LY 2
25 304000000050 Lockwasher ®6 R 2
26 304000000036 Flatwasher ®6 T 2
27 3701-100016-00 Plate B AR 1

14




0106 Front Wheel Assembly

IEEEAERE

fig3140000200

15



0106 Front Wheel Assembly

HIFE LT
Index Part No. Part Name No. Applied Date Remark
F5 LG5 AR e i H 3 #E
1 3716-121000-00 | Front Tires IES 1
2 302002000009 Screw M6x12 25T 3
3 304000000050 Lockwasher ®6 EHEA 3
4 304000000036 Flatwasher ®6 E 3
5 3701-120001-00 Dust Cover E AR 1
6 303011000010 Nut M33x1.5 [ ) 2
7 304004000010 Washer ®33 BEIETE] 1
8 309002000027 Bearing 33007 T 1
9 309002000028 Bearing 33008 A& 1
10 3716-122000-00 Brake Assembly-R See0107  ZE#lZh#4 &% K. 0107 1 NOTE
10 3716-12200X-00 Brake Assembly-R See0107 £ iizh# Lk W, 0107 1 NOTE
1 306003000012 Oil Seal piE=) 1
12 302001000032 Screw M10x16 BRET 1
13 302001000033 Screw M10x20 BRET 3
14 304003000006 Lockwasher ®10 S 4
15 304002000006 Flatwasher ®10 T 4

Note: When ordering the brake assembly , please indicate left or right.
VE: TIAHISh A R R, ER A E A .

16




0107 Brake Assembly
B SR

fig3130000200

17



0107 Brake Assembly

I R
Index Part No. Part Name No. Applied Date Remark
F5 LG5 LA i T H #E
1 3715-420100-00 Brake Shoe Assembly 1) 2 B 2
2 3715-420001-00 Lever,Pull L FHEhH A A 1
2 3701-12201X-A0 | Lever,Pull R FHIZhh A 1
3 3715-420002-00 Pin i) 1
4 3715-420003-00 Spring Washer FE I 1
5 3715-420004-00 Cotter Pin AL 1
6 3715-420200-00 Brake Cylinder Assembly il 35> 2% &2 i 1
7 3715-420005-00 Support Pin BEEL 2
8 7850-21306X-S0 Bolt M6x10 WA 5
9 3715-420006-00 Lever,Push L FHI SR 2 1
9 3701-12202X-A0 Lever,Push R FHIshHEH A 1
10 3715-420007-00 Return Spring, Up ity [ o7 B 2
1 3715-420008-00 Return Spring , Under T i [E Ao 5 1
12 3715-420300-00 Adjuster L Vi) T R 85 ek B A 1
12 3701-12203X-A0 Adjuster R Vi) BT R 85 e B 1
13 3715-420009-00 Dust Cover By 1
14 3715-420010-00 Lever,Spring JE AT 2
15 3715-420011-00 | Spring JES 2
16 3715-420012-00 Seat,Spring s 5 o 4
17 3715-420013-00 Connecting Plate EHAR 1
18 7850-21307X-S0 Lockwasher ®6 R 3
19 3715-420014-00 Bolt M8x1.25%20 [UYEs 2
20 7810-21403X-WO0 | Spring Washer S 2
21 3716-12201X-00 Cable-L FeF BRI 1
21 3716-12202X-00 Cable-R HF BRI 1

18




22 3715-420018-00 Spring Washer P
23 3715-420019-00 Baseplate L JRARAE
23 3701-12204X-A0  |Baseplate R AR

19




Steering Control System

BIERS

20



0201 Steering Control System
BiERE

"

R
s

fig2110000400

21



0201 Steering Control System

BAERS
Index Part No. Part Name No. Applied Date Remark
F5 LG5 AR Bk i T H 3 #E

1 3218-315000-00 | Oil Cup AR 1

2 3120-310001-00  |Fixed Plate AR 2232 1

3 301000000372 Bolt M8x20 1 1

4 304002000005 Flatwasher ®8 Tk 5

5 304003000005 Lockwasher ®8 ik 5

6 301016000002 Blot M8*25 A 4

7 301002000031 Bolt M10x45 I 4

8 304002000006 Flatwasher ®10 PR 13

9 304003000006 Lockwasher ®10 iR 7

10 See 0202 Parking Brake 7 8 A 1

11 301002000026 Bolt M10x20 [y 5

12 See 0205 Valve Control Linkage % P R RR 1

13 303022000004 Nut M8 7352 10

14 301004000006 Bolt M12x25 L in 4

15 304000000022 Lockwasher ®12 L 4

16 304000000009 Flatwasher ®12 Tk 4

17 3132-650010-00 | Parking Lever Assembly Tl &1 1 -2321100801

17 3132-340000-00 | Handbrake FH 1 2321100802 BGD-22-004558
18 3132-605000-00 Switch PIPS 1

19 3425-622000-00 | Hand Brake Harness FRIFREIR 1
20 301002000028 Bolt M10%30 A 2

22




0202 Parking Brake
JIIA S B

fig2120000300

23



0202 Parking Brake

JEA R
Index Part No. Part Name No Applied Date Remark
i) kel FE R e i H 3 ik
1 301002000013 Bolt M8x16 B 2
2 3515-310009-00 Master Cylinder i IR 1
3 304002000005 Flatwasher ®8 T 2
4 304003000005 Lockwasher ®8 R 2
5 303022000004 Nut M8 LN 1
6 307001000024 Cotter Pin 2.5x20 aRnk::| 1
7 307006000009 Pin 8x30 | 1
8 3701-322000-00 Pedal Brake i Zh AT 1
9 3125-310005-00 Pedal Cover A IR 2 1
10 3316-410001-00 Spring i 2y 1
11 3316-410002-00 | Shaft Sleeve A e 1
12 202801900089 Bearing 16x18x20F  HiEgHli& 2
13 3316-410003-00 Bolt M10x125 AR 1
14 304003000006 Lockwasher ®10 R 5
15 304002000006 Flatwasher ®10 PR 5
16 303001000006 Nut M10 LN 1
17 3218-601000-00 Foot brake switch JEEAIPIES 1
18 3716-311000-00 Brake Braket Ji 3 1
19 3716-313000-00 Steel Pipe-L FERIEEE 1
20 301016000002 Bolt M8x25 B 1
21 3716-312000-00 Steel Pipe-R IS 1
22 3115-310001-00 | Vitta BRI E 1
23 202800000065 Clip ®10-16 LA 2. 4 2
24 3125-310006-00 Washer LRk 1

24




0203 Meter 1%

fig2150000200

25



0203 Meter 1X &

Index Part No. Part Name No. Applied Date Remark
K5 F s LA Hoe EHH &k

1 3126-311002-00 Front Cover B b 25 1

2 3126-311003-00 Front Cover B T &5 1

3 302009000009 Screw ST4.2x13 R4 4

4 3126-311001-00 Back Cover 77 IR AT 1

5 302000000144 Bolt M4x35 oy 1

6 3112-603000-10 Key Switch BHRLIT R 1

7 3112-60301X-10 Key HHRE 1

8 3114-200001-30 Meter (&S 1 Superseded by 3114-200001-20

8 3114-200001-20 Meter (&S 1 BGD-23-001220




0204 Steering Assembly % [+ & B

fig2130000300



0204 Steering Assembly

e Tl A S
Index Part No. Part Name No. Applied Date Remark
FFs Lo TR Kok & H #E
1 3218-323000-10 Hand wheel assembly FRifE 77 1A 38 1
2 7331-410401-00 Bracket,hand wheel T3 Il 3 58 1
3 303003000002 Nut M16*1.5 LI BL 1
4 304000000044 Washer ¢16 I 1
5 7331-410201-00 Steering axle % [l 1
6 3132-410210-00 Sheath W\ 2 1
7 7331-410203-00 Upper bushing assembly £ R 1
8 7331-410001-00 Bolt T AL 2 WAL 1
9 7331-410300-00 Lock lever B A B TR SR 1
10 7331-410002-00 Lock axle B S B 1
1 302000000319 Screw M5*10 WRET 1
12 7331-410004-00 Lock bushing BEE 1 1
13 7331-410009-00 Jacket e 1
14 301002000008 Bolt M6*35 [y 4
15 304000000061 Washer g6 g1 4
16 7331-410011-00 Steering column cover R E A8 4
17 7331-410008-00 Nylon gasket J5 1) 3 [R5 JE e 2
18 7331-410214-00 Lock bushing BEEI 1
19 7331-410006-00 Upper bolt PR L AgAR 2
20 309001000009 Bearing R ERAhK 1
21 301000000096 Bolt M8*35 A 1
22 304000000108 Washer lock 28 PE 1
23 7331-410230-00 Knuckle PEICIREPSY: 1
24 3132-41021X-00 Snap ring 837 LA S 42 P 1




25 309001000009 Bearing PRI ER R 1
26 305001000012 Snap ring 220 b FH PR P 3
27 7331-410502-00 Connecting axle R 1
28 3132-600900-00 Combined switch HETTR 1
29 7331-410012-00 | Gasket,rubber PRI AR R B 4
30 7331-410501-00 Flange PUEE S 1
31 301000000084 Bolt M10*45 LY 4
32 304000000053 Washer 10 el 4
33 3132-730000-00 Steering unit LgEiFs 1




0205 Valve Control Linkage

Z BRI ERAEAT

fig2140000200




0205 Valve Control Linkage

Z PR AR

Index Part No. Part Name No. Applied Date Remark

P el TR o TEH H #

1 3218-628000-00 Switch Harness FEFF LR 2 Bk 1 For Two-way control valve

1 3218-627000-00 Switch Harness I 3 Bk 1 For Three-way control valve

1 3218-629000-00 Switch Harness RPN 4 Bk 1 For Four-way control valve
2 3218-605000-00 | Switch (DEIBIES 3
3 301000000090 Bolt M6*16 R 4
4 304000000050 Lock washer 26 A 4
5 301004000059 Bolt M10*1.25*40 A 3
6 304000000053 Lockwasher g10 GHEr 3
7 304000000035 Flatwasher 10 P 3
8 3132-740000-00 Control Valve Assembly,2-spool - BEZ &R 1 For Two-way control valve
8 3132-740010-00 Control Valve Assembly,3-spool =Bt iE IR 1 For Three-way control valve
8 3132-740020-00 Control Valve Assembly,4-spool  PUEEZ i 11 1 For Four-way control valve
8 3132-660005-00 Control Valve Assembly,2-spool ~ —BtZ i i{ 1 -2321100844 For Two-way control valve, OPS option
8 3132-660005-10 Control Valve Assembly,2-spool ~ —BtZ i i{ 1 2321100845- For Two-way control valve, OPS option,BGD-22-006181
8 3132-660006-00 Control Valve Assembly,3-spool ~ =BEZ IR 1 -2321100844 For Three-way control valve, OPS option
8 3132-660006-10 Control Valve Assembly,3-spool  =HkZ % 1 2321100845- For Three-way control valve, OPS option,BGD-22-006181
8 3132-660007-00 Control Valve Assembly,4-spool  VUIXZ i 1 -2321100844 For Four-way control valve, OPS option
8 3132-660007-10 Control Valve Assembly,4-spool  VUIXZ i i 1 2321100845- For Four-way control valve, OPS option,BGD-22-006181
9 7331-641002-00 Bracket 2 IR 2 R[] SE AR 1 For Two-way control valve
9 7331-641003-00 Bracket 3 =R PR R[] 5 AR 1 For Three-way control valve
9 7331-641004-00 Bracket 4 VY Ik 22 124 18] 5] e AR 1 For Four-way control valve
10 3218-330006-00 Knob-Lifting T TR 1
11 3218-330007-00 Knob-Tilt WREFAR 1
12 3218-330008-00 Knob-Sway MIFE F-4% 1 Optional
13 3218-330009-00 Knob-Attachment JEETFW 1 Optional




14 7331-640009-02 Control Lever,Lifting —IRAT 1

15 7331-640000-02 | Control Lever,Tilt - 1

16 7331-640001-03 Control Lever,Sway ZIRAT 1 Optional

17 7331-640001-04 Control Lever,Attachment VYA 1 Optional

18 307001000002 Pin 22*20 FF 4 Req.

19 7331-64001X-00 | Collar IRE Req.

20 304000000036 Flat washer 6 R 4

21 7331-642001-00 Dirt-proof boot BihE Req.

22 307006000001 Pin Shaft it Req.

23 7331-640004-02 Rod-Control Valve % W AT Req.

24 3218-337001-00  |Bracket [CEIBIESE1 Req.

25 303000000046 Nut M8 ERE Req.

26 7331-640003-02 | Joint BB Reg.

27 307006000001 Pin 24.7*18 B Req.

28 7331-640006-02 | Connecting rod PRAE TR AT 1 For Two-way control valve
28 7331-640006-03 Connecting rod WA ETFAREBAT 1 For Three-way control valve
28 7331-640006-04 Connecting rod PR FWERAT 1 For Four-way control valve
29 3132-66000X-00 Solenoid valve P 14 1) 1 -2321100844 | OPS option

29 3132-66000X-10 Solenoid valve P f4 1) 1 2321100845- OPS option,BGD-22-006181




3000

Driving System



W RS



0301 Driving System Assembly

IRB FR G R

fig3110000300

10



0301 Driving System Assembly

LIEIFS 2§55
Index Part No. Part Name No. Applied Date Remark
F5 L5 TR Bk EHE Ik
1 3707-420000-00 Drive Wheel Assembly See0303  Ukzh%e 41 1
2 3218-400002-00 Nut M14x1.5 RIFCERIG AR B) 5
3 302001000081 Screw M8x40 WRET 6
4 304003000005 Lockwasher ®8 PhEL 6
5 304002000005 Flatwasher ®8 T 6
6 3218-500004-00 Stud JaFCIEAE 5
7 302001000041 Screw M12x40 BRET 2
8 304000000022 Lockwasher ®12 R 2
9 304000000009 Flatwasher ®12 P 2
10 302001000108 Screw M12x20 WRET 1
1 See 0302 Driving Assembly ZK26LD TRIHRAE SRR 1
12 302001000019 Screw M6x25 WRET 1
13 1221-200005-00 Flatwasher NG A 1
14 3715-730000-00 Hydraulic Motor LA 1
15 ZK26-240013-00 | Turned to the pinion L mPANvrE 1
16 3715-522000-00 | Drive Motor IR L 1
17 3715-52201X-00 | Motor Encoder HLLR R 25 1

11




0302 Gear Case Assembly
A HAH

Modl| ZK26 | Ratio| 27 |

Serial number |:
Production dato |:

fig3160000400

12



0302 Gear Case Assembly

Eptss]
Index Part No. Part Name No Applied Date Remark
F5 L9 LA e i H 3 #E

0 ZK26-200000-01 Driving Assembly ZK26 VAR AL R 1 Ratio 27

1 ZK26-240014-00 Large Steering Bearing LAEIPRA VS 1

2 ZK26-240012-00 Large Teering Gear LAEPN LS 1

3 302001000027 Screw M8x30 IRET 2

4 302000000126 Screw M8x50 IRET 6

5 306003000022 Skeleton Oil Seal 35x72x7 EER ey 1

6 305005000005 Retaining Ring ®72 4 1

7 305001000008 Collar ®35 L EESTE | 1

8 309001000035 Bearing 6207 K 1

9 3715-GB00-00 Gear Kit(z1/22=21/83) g 2N 1 The kit includes 2 gears (Pos.9)
10 309001000039 Bearing 61807 K 1

1" ZK26-240016-00 Double-headed Stud M14x40 X3k #2 4+ 5

12 306003000023 Skeleton Oil Seal 75%x110x10 & Zyh 3t 1

13 ZK26-240011-00 Output Gear Shaft By iR b 1

14 309002000019 Bearing 32013 7k 1

15 ZK26-240001-00 Enclosure Fifk 1

16 309002000031 Bearing 32210 Ik 1

17 301016000002 Bolt M8x25 iy 8

18 ZK26-240017-00 O-Ring O JEHl 1

19 3715-GB00-10 Gear Kit Wi IEHA 1 The kit includes 2 gears (Pos.19)
20 ZK26-240005-00 Nut 42x2 IR EE 1
21 304003000005 Lockwasher ®8 R 8
22 ZK26-240003-00 The Side Cover IR 1
23 306002000056 O-Ring 183%3.5 O K 1

13




24 309002000018 Bearing 32207 7k 2
25 302003000004 Screw M6%16 WRET 1
26 302001000107 Screw M6x12 WRET 14
27 304000000050 Lockwasher ®6 B 14
28 ZK26-240002-00 Upper Cover Plate IRIEZR 1
29 7ZK26-240006-00 On the ventilation cover plate | @S 2% 4 1
30 304000000045 Flatwasher ®20 S 1
31 303003000010 Nut M20x1.5 THMERE 2
32 304004000011 Washer®20 I 2 5 1 )y 2 1
33 ZK26-240018-00 Rubber Block VIR 1
34 307007000001 Parallel Pin 8x18 A 44 2
35 ZK26-240004-00 Gear Limit Block FEBR AL 1
36 302008000005 Screw M6x12 WRET 4

14




0303 Driving Wheel
IXFh%E

fig3140000300

15



0303 Driving Wheel

IXE%E
Index Part No. Part Name No. Applied Date Remark
e TS T2 Ho & E HE
1 3218-421000-00 Rim Set R 1
2 3618-510001-00 Front Tires JEReHA 1

16




4000
Hydraulic System

17



0401 Hydraulic System T L4 1

@ AT, @»‘9/ ‘ View
|’\ rO/ ! ‘l““/:«

fig6110000300

18



0401 Hydraulic System |

TR 1
Index Part No. Part Name No. Applied Date Remark
F5 Lo T2 Ko T H I ik
1 3716-727000-00 Forward Hose LG T 2
2 3716-728000-00 Backward Hose LS i & 2
3 3218-750000-A0 Three-way Valve iRt =a 1
4 302000000299 Screw M8x20 WRET 2
5 304000000052 Lockwasher ®8 R 2
6 304000000040 Flatwasher ®8 N 2
7 2701-201600-00 Connector M20 X 1.5-M16 X 1.5 Ei@#:k 2
8 306002000021 O-Ring 17x2.65 O .k 4
9 2702-141600-00 Connector G1/4-M16 X 1.5 JERGIEDS 2
10 3716-725000-00 Hose,ValveA2 to 3-way Z B A3 A =i 1
1 3716-726000-00 Hose,ValveB2 to Three-way % I 1 B3F i =@ 1
12 2701-222090-A0 Connector M22*1.5-M20%1.5 JERGESS 1
13 3716-722000-00 Lifting Hose Assembly & 1

19




0402 Hydraulic System I

TR 11

===
,.__ _ﬂir‘.J
= 1
7 mww
A
\ &
~— @

-
T

L

&
w "
R
% WL W
-~ W
4N Jggf Mv ||||||||||||
Lo (X7
Vot ! !3\
Nl l;
I quu R
: s\\“\\ 4 \@y_\
! i (v
ld Lm.UIUg\? by Y
LR | oo .
A
e
ol W %, Vi \
b 7
"
n \ ]
\i i
i
s s=====
LTRSS EES =

fig6120000200

20



0402 Hydraulic System Il

TR 1
Index Part No. Part Name No. Applied Date Remark
F5 Lo T2 Ko i T H 3 ik

1 3132-710010-00 Connector M14X1.5-M12X 1.5 Bi##:k 2

2 3716-723000-00 Hose LS & 1

3 7331-700003-00 Stopper M20-M16 Bkt 1

4 306001000005 Washer ©22 HA BB 2

5 7331-700005-00 Stopper M20-M14 DN 2

6 3716-724000-00 Hose,Redirector to Steering B n) 38 31 22 BRI 1

7 301001000078 Screw M10x50 WRET 4

8 304002000006 Flatwasher ®10 R 20

9 7331-700004-00 Stopper M20-M16 [N 1

10 7500-190019-00-00 | Clip 823 RUEN 22 4= 4k 1

11 7850-700020-S0 Redirector Ruturn Hose e 2 b 1

12 202800000025 Clip 44 KU 22 F 4 2

13 3716-700001-00 Hose E4- 1IN 1

14 3218-600006-00 Shock Pad O PRk FE 4 4

15 7830-720017-S0 Connector Bk 1

16 3716-721000-00 Hose FHIMmE 1

17 2701-222000-00 Connector M22x1.5-M20x1.5  ELil %k 1

18 304003000006 Lockwasher ®10 Gk 12

19 3525-740000-10 Gear Pump W 1
20 306002000022 O-Ring O 1
21 2713-243200-00 Connector M24*1.5- ¢ 32 IERGESS 1
22 202800000187 Clip 232-40 XU 22 4 2
23 3112-500001-00  |Hose W 1
24 3716-729000-00 Hose,Redirector to Steering e m) 3R Bk 2

21




25 302001000035 Screw M10x30 IRET

26 2702-121600-00 Connector G1/2-M16x1.5 HiEEk
27 3716-660000-00 Pump Motor48V\5KW FEHML
27 3707-660000-00 Pump Motor 48V\5.5KW FEHIML
28 303001000006 Nut M10 IR RE

22




0403 Oil Tank

fig6130000200

23



0403 Oil Tank

AR
Index Part No. Part Name No. Applied Date Remark
e TS TR i i T H 3 #
1 7331-710007-00 Gas cover b 5 1
2 301000000288 Bolt M6*20 1242 8
3 304000000050 Lockwasher g6 B 8
4 304000000036 Flatwasher g6 P 8
5 3111-510000-B0 Oil Tank cover I A 1
6 3218-112001-00 Casket 2R 1
7 3218-110010-00 Magnet Tk 1
8 3218-110008-00 Oil Filter YETHI AR 1
9 3218-110001-00 Plug Drain M18%*1.5 TSI 0 2 1
10 306001000003 Washer 518 P 1

24




5000

Electrical System

HEE RS

25



0501 Electrical Components (SN up to-2311700239)

GRS s

©
=
5]
8]
o
Q
)
<
=
T
m
E
=
<=
c—1
—
T
5
i

For Lithium Battery,Optional

fig5110000400

26



0501 Electrical Components (SN up to-2311700239)

HLES Tt
Index Part No. Part Name No. Applied Date Remark
F5 L5 TR i i H 3 U
1 3716-641001-00 Control Bracket EEIPAY i 1 -2311700239
2 3218-600100-22-40 | Controller it 1 -2311700239
3 3218-634000-10 Contactor Fefid 2% 1
4 3218-602000-00 DCDC Converter DCDC #4:2% 1
5 1120-540001-00 Stand RIS 22 1
6 LB00-300047-00 Plate PR EAR 1
7 3218-630002-05 Fuse 350A PRS2 1
8 302003000012 Screw M6x12 WRET 2
9 3716-100003-00 Bracket Hb b AR 1
10 3716-630001-00 Battery H 8
1 301000000372 Bolt M8x20 A 4 -2311700239
12 304003000005 Lockwasher ®8 R 6
13 304002000005 Flatwasher ®8 T 6
14 302001000119 Screw M5x30 WRET 4 -2311700239
15 304000000049 Lockwasher ®5 A 4 -2311700239
16 304000000039 Flatwasher ®5 T 4 -2311700239
17 302001000017 Screw M6x16 WRET 2
18 304000000050 Lockwasher ®6 A 2
19 304000000036 Flatwasher ®6 PR 2
20 301002000020 Screw M8*50 WRET 2
21 3716-100006-B0 Bracket L EELI AR 1 For Lithium Battery,Optional
22 LLB93-00000Z-01 Lithium Battery See0504 £ H1Jifi i 1 For Lithium Battery,Optional
23 301002000013 Bolt M8x16 A 6
24 3112-680001-18-00 |Charger48V/50A 7o LAY 1 For Lithium Battery,For CH

27




24 3112-680001-18-01 | Charger48V/50A 7o LAY For Lithium Battery,For South Africa

24 3112-680001-18-02 | Charger48V/50A 7o LR For Lithium Battery,For EUR

24 3112-680001-18-03 | Charger48V/50A FEHAE For Lithium Battery,Single-phase Industrial 16A 3-core Plug
24 3112-680001-18-04 | Charger48V/50A 7o LR For Lithium Battery,For AUS

24 3112-680001-18-05 |Charger 48V/50A 78 LS For Lithium Battery,For USA

24 3112-680001-27-00 |Charger 48V/30A 78 LS For Lithium Battery,For CH

24 3112-680001-27-01 | Charger 48V/30A 78 LS For Lithium Battery,For AUS

24 3112-680001-27-04 | Charger 48V/30A 78 LS For Lithium Battery,For USA

24 3112-680001-27-02 | Charger 48V/30A 7o LAY For Lithium Battery,For UK

24 3112-680001-27-03 | Charger 48V/30A 7o HLAY For Lithium Battery,For EUR

28




050101 Electrical Components (SN from 2311700240-)

GRS s

|||||||||||||||||||||||||||

For Lithium Battery,Optional

For Lithium Battery,Optional

fig5110000401

29



050101 Electrical Components (SN from 2311700240-)

HLES Tt
Index Part No. Part Name No. Applied Date Remark
F5 L5 TR i i H 3 U
1 3112-641000-10 Control Bracket EEIPAY i 1 2311700240- BGD-22-002815
2 3218-600100-25-40 | Controller it 1 2311700240- BGD-22-002815
3 3218-634000-10 Contactor Fefid 2% 1
4 3218-602000-00 DCDC Converter DCDC #4:2% 1
5 1120-540001-00 Stand RIS 22 1
6 LB00-300047-00 Plate PR EAR 1
7 3218-630002-05 Fuse 350A PRS2 1
8 302003000012 Screw M6x12 WRET 2
9 3716-100003-00 Bracket Hb b AR 1
10 3716-630001-00 Battery H 8
1 301002000013 Bolt M8x16 A 4 12311700240-
12 304003000005 Lockwasher ®8 R 6 |2311700240-
13 304002000005 Flatwasher ®8 T 6 |2311700240-
14 302000000144 Screw M4x35 WRET 8 12311700240-
15 304000000048 Lockwasher g4 A 8 |2311700240-
16 304000000038 Flatwasher g4 T 8 |2311700240-
17 302001000017 Screw M6x16 WRET 2
18 304000000050 Lockwasher ®6 LR 6 [2311700240-
19 304000000036 Flatwasher ®6 PR 6 |2311700240-
20 301002000020 Screw M8*50 WRET 2
21 3716-100006-B0 Bracket L EELI AR 1 For Lithium Battery,Optional
22 LLB93-00000Z-01 Lithium Battery See0504 £ H1Jifi i 1 For Lithium Battery,Optional
23 301002000013 Bolt M8x16 A 6
24 3112-680001-18-00 |Charger48V/50A 7o LAY 1 For Lithium Battery,For CH

30




24 3112-680001-18-01 | Charger48V/50A 7o LAY For Lithium Battery,For South Africa
24 3112-680001-18-02 | Charger48V/50A 7o LR For Lithium Battery,For EUR

24 3112-680001-18-03 | Charger48V/50A FEHAE For Lithium Battery,Single-phase Industrial 16A 3-core Plug
24 3112-680001-18-04 | Charger48V/50A 7o LR For Lithium Battery,For AUS

24 3112-680001-18-05 |Charger 48V/50A 78 LS For Lithium Battery,For USA

24 3112-680001-27-00 |Charger 48V/30A 70 LS For Lead Acid Battery,For CH

24 3112-680001-27-01 |Charger 48V/30A 78 LS For Lead Acid Battery,For AUS

24 3112-680001-27-04 |Charger 48V/30A 78 LS For Lead Acid Battery,For USA

24 3112-680001-27-02 | Charger 48V/30A 7o LAY For Lead Acid Battery,For UK

24 3112-680001-27-03 | Charger 48V/30A 7o LAY For Lead Acid Battery,For EUR

25 3316-123000-00 Fan 48V Nz 2311700240- BGD-22-002815

26 302001000083 Screw M6x50 WRET 2311700240-

31




0502 Wiring Harness Assembly

To Front Light R
BT
&
I\L% To Front Blue
I A8 Light Reserved R
“(/\\'\\/ BARER B Optional
To Debug Port / Ir____‘ _____ |
== i —3!
2 < To Fetch-up Switch | .J,’ : L Coﬁr:]tégller
‘ “§ BREITR T8 OPS To OPS Relay 0 To Traction Motor
&L \ W RN BOPSHHE i%/‘/ B
& = Y8\,  To Traction Motor 1577 aaTo Half-speed switch—Ue! | - ¥
To Flasher & / To Password dis ~Q¢ < Tt //\\t LT \‘ To Back I7|ghtL ’ &.,
RS e N i N 5 DC-0C %ﬂ
To Control Meter /,, To Brake Switch @\ &N ,
< ROCRA N Y BlTx 2 \\\Q\ A To Back Light R
JB o \ & To Pow \ R To Alarm Buzzer ', S
‘{//5%” To %n[g%g‘éwmh Toﬁlg%jra?gswesway ‘@Féy Brake Licht H1 3 71 1 o4 BN e A
y % ' 0 Brake Lig =
VA |3 s
To %r%ctrijon géwitch q/lh s 7
H7F

To Hom Switch 1

2 VILIVIPS

/
)

Shondl
- N
=2
_ To Lithium Battery N
) LR AR
g s S\l
\ ToFrontLightL 'x Té%oT \ Top
A il e ower +
To Key Switch = &L S / i gfﬁ%ﬂf&
BRI R S To Front Blue
To Handbrake Switch Light Reserved L k !
BFHIX BT >
~ To Contactor

3L

32

)

M

)

'

)

=7

To Armrest Horn Switch

BHRTF WY

8
»
¥

m L To Seatbelt Switch

NEIRIN = eatbel
g“ ledTed 41 1T | y il BRAMF%

To Fuse Box
A BRI R

]

=

fig5310000801



0502 Wiring Harness Assembly

LRI
Index Part No. Part Name No. Applied Date Remark
F5 s T2 Ko i T H 3 #E
1 3716-610001-00 Master Wire Harness £k 1 -2321100844
1 3716-610001-01 Master Wire Harness £kl 1 2321100845- BGD-22-006181
2 3218-600600-10 Flasher [N 1
3 3845-683000-02 OPS Relay OPS 4k Hi3s 1 -2321100844 | Optional,BGD-22-006181

33




0503 Cable
HLZ A

BATTERY

34

fig5320000600



0503 Cable

HLZ A
Index Part No. Part Name No. Applied Date Remark
F5 s LA Ko i H 3 U
1 3716-621000-00 Battery Cable U A ZE 1 1
2 3716-622000-00 Power Cable FEL Y FL 2L 1
3 3716-620001-00 Traction Power Cable U A2 RAL U S 1
4 3716-620002-00 Traction Power Cable V A5 ALV LS 1
5 3716-620003-00 Traction Power Cable W Az HIHL W LS 1
6 3716-620007-00 Contactor to Controller Cable F A 5 B ) 4% AR 1
7 3716-620006-00 Fuse to Contactor RS 22 B F 4 25 1
8 3716-620004-00 Pump Cable P+ R HHLH S IE ) 1
9 3716-620005-00 Pump Cable P- LS R 1

35




0503 Cable For Lithium Battery
BB ER HL

1 BATTERY

fig5320000700

36



0503 Cable

AR FL R
Index Part No. Part Name No. Applied Date Remark
F5 TGS LA Hot EHEN i

1 LB93-00000Z-01 Lithium Battery See0504 AR I AL R 1

1 LB93-000002-04 Lithium Battery See0505 L R R AR 1 For 2023CE

2 3111-621003-B0 Charging line FOL IR =R=F25 1

3 3716-620001-00 Traction Power Cable U A2 RAL U S 1

4 3716-620002-00 Traction Power Cable V A2 HLV HLZE 1

5 3716-620003-00 Traction Power Cable W 5| AL W RS 1

6 3716-620007-00 Contactor to Controller Cable A 2 B4 1 A IE AR 1

7 3716-620006-00 Fuse to Contactor PRI 22 3] B fi 2 1

8 3716-620004-00 Pump Cable P+ LS IER 1

9 3716-620005-00 Pump Cable P- R HHLHE SR 1

37




To Meter
&
To Button
BT R To Remote diagnostic
equipment

EEBLHRE

To Power - \‘;\‘

MR |
To Discharge
Signal

3 Gl

To Contactor
R

i
i

To Charge Signal
_ BRaRE

0504 Lithium Battery Assembly
B R

S o | I
—38 T e T
N T '@—3
\;5‘5(5\\ - b |
- “EIs S |
7 - |r ‘:\:\\\\ ‘_1\‘| |
| N o b
RN L e N
: ‘iia\\ o S |
| TRzp gutt
| L

|
il |- e
N 2 At SO
- | “Hge [y [
> Sal, 2N |
(lf“ : LT ‘ P ST ! :§J 22
1 ~ - ~o o | o
' I e _.",;:fj RN T |
. FEO YT
[ | | <. L] ~ @
s TRED T
o '~ - ~ = N i -
N ed A - b T ~ g
g z e ) ~ | k29 Y e,
\ **? LRl \ [ ~. ~%
! St ~ \ S, ~. 3~
LT T g | R S
) =7 = X I h -
e {- i - | v Pad
L | ~ - \ ~e2d- I
- \ -
- Pld 1 >
#-. 5 | i r'r-r',/’!
‘ : n k- '
" 1
SR | i i
|.! 11 ! 1 1
."\ | " 1
L n ]
"
~u n :
h _12 e 1 '
- 1 1
\‘\ " 1
~
hA f i
o " I
- 1
S i i
N 1 )

fig5330001000

38



0504 Lithium Battery Assembly

R PR
Index Part No. No. Applied Date Remark
F5 L5 Bk EH ik

1 LB00-200011-00 Electricity meter AN IES 1

2 LB11-400020-0A | Button harness TRENER IR 1

3 LB00-200238-00 Remote Diagnostic Client RS Wi 7 v 1 Optional,For China

3 LB00-200262-00 Remote Diagnostic Client TR Wi 7 i 1 Optional,For Oversea

4 LB00-200060-00 | Bracket Ry 1

5 3112-600400-00 | Fuse Block RIS 22 JiE 1

6 302000000147 Screw M6*16 WRET 4

7 LB52-400003-0B | Copper bar Befihak i o 1

8 LB00-200010-00 Fuse 400A PRI 22 1

9 LB23-400014-0B | Sensor harness R IR AR | 1 EP20230512
10 LB00-200058-00 Base BT Sk R 1

1 LB00-200042-00 Sensor O R RS 1

12 LB00-300045-00  |Nylon Je ek 2

13 LB23-400020-00  |Button Harness ARSI LR 1

14 LB30-400008-1H | Main Wire Harness B I 2RI 1

15 267012200453 Fuse 15A TR 22 1

16 LB00-200231-00 Column 235 E AN 1

17 LB00-200232-00 Column TR R 1

18 LB00-200005-00 Contactor 48V400A Fefid 2% 1

19 LB30-400009-1F | Connecting line P ER7E B IE LR | 1
20 LB06-400012-1D | Communication line P HE THER 1
21 302000000151 Screw M4*12 WRET 6
22 302003000012 Screw M6*8 WRET 4
23 301000000125 Bolt M6*12 A 8
24 302001000051 Screw M5*6 WRET 8

39




0505 Lithium Battery Assembly(For CE)

Bt P B

7 ~ e
{ =2 h
/g ~ '
i @YW _ — W{.\ A I
S - = \ e
~N T N \ \ .%sz Yy
W
J b ¥ ' 7@,
/ K L aser B W
' , 1y A
J i \
o] ‘ ) —— e
-~ K A >
/ / / ‘,
7 / / 15 oy
/ L
7 i
ov\m%a T
b— “La gy NJ r
e Y ' ey
-~ P, " ¢
-9 ¢ ===y
. . —© o, o
Y "
\ \ \
s A A 5
- e \ N M Fmm e~ ~
\ \ \
\ s e e S e A

To Remote diagnostic

equipment

BOELHRE

To Meter
Bk

To Power +

fig6330005000

40



0505 Lithium Battery Assembly(For CE)

R PR
Index Part No. Part Name No. Applied Date Remark
F5 L5 TR Bk EHH ik

1 LB00-200011-00 Electricity meter AN IES 1

2 LB11-400020-0A | Button harness TRENER IR 1

3 LB00-200238-00 Remote Diagnostic Client RS Wi 7 v 1 Optional,For China

3 LB00-200262-00 Remote Diagnostic Client TR Wi 7 i 1 Optional,For Oversea
4 LB00-200614-00 | Bracket Ry 1

5 3112-600400-00 Fuse Block RIS 22 JiE 1

6 302000000147 Screw M6*16 WRET 4

7 LBM9-200001-00 | Copper bar Pk A4 4% 1

8 LB00-200010-00 Fuse 400A PRI 22 1

9 LB23-400020-00 Button Harness TR AR 2R 1

10 LB70-400006-03 | Main Wire Harness BB R 1

1 LB00-200042-00 Sensor O R RS 1

12 LB00-300045-00  |Nylon Je ek 2

13 LB30-400009-1F | Connecting line PR B TR | 1

14 LB06-400012-1D | Communication line A HE THER 1

15 LB00-200005-00 | Contactor 48V400A Fefid 2% 1

16 LB00-200231-00 Column 235 E AN 1

17 LB00-200232-00 Column TR R 1

18 302000000151 Screw M4*12 WRET 6

19 302003000012 Screw M6*8 WRET 4
20 301000000125 Bolt M6*12 A 8
21 202800000001 Screw M6*12 2HAMRET 8

41




9000
Addendum

P %

42



0901 Label Frlth

43



0901 Label Frilh

Index Part No. Part Name No. Applied Date Remark
1 508000001999 |Label HERR R I 1
2 508000000083 |Label XTI B2 A bR 2
3 508000002075 |Label 1. BIEAL AR 2
4 508000005233 | Instructions label+safe helmet &[Tt +22 4=k ZE B bR 1
5 508000001895 |Load nameplate AT 1
6 508000002341 |Emergency Stop Switch T T SR 1
7 508000000061 |Rainy Label R ZE P ARG 1
8 508000005296 |Nameplate s 1 With EP,English
8 508000005297 |Nameplate B 1 With EP,Chinese
8 508000005298 |Nameplate B 1 Without EP,English
9 508000000039 |Anti Pinch label 75 & T 1




	EFS151 Mast Part Manual
	1000
	Lifting System
	起升系统
	0101 Full Free 3-Stage Mast
	全自由三级门架
	0102 Full Free 3-Stage Mast Assembly
	全自由三级门架总成
	0103 Full Free 3-Stage Mast Assembly（Four）
	全自由三级门架总成（四联）
	0106 Full Free 3-Stage Mast Hose Assembly(Four)
	全自由三级门架油管总成（四联）
	0107 Free Lift Cylinder
	自由起升缸
	0109 Tilt Cylinder
	倾斜油缸
	0110 Fork Frame
	货叉架
	0111 Full Free 2-Stage Mast
	全自由二级门架
	0112 Full Free 2-Stage Mast Assembly
	全自由二级门架总成
	0115 Full Free 2-Stage mast Hose Assembly(Extern
	全自由二级门架油管总成（外挂式）
	0116 Full Free 2-Stage mast Hose Assembly(Four)
	全自由二级门架油管总成（四联）
	0117 Free Lift Cylinder
	自由起升缸
	0117 Free Lift Cylinder
	自由起升缸
	0118 Full Free 2-Stage Mast Lift Cylinder-R
	全自由二级门架右升降油缸
	0120 Wide-View 2-Stage Mast
	宽视野二级门架
	0121 Wide-View 2-Stage Mast Assembly
	宽视野二级门架总成
	0122 Wide-View 2-Stage Mast Assembly（Four）
	宽视野二级门架总成（四联）
	0125 Wide-View 2-Stage Mast Lift Cylinder
	宽视野二级门架起升缸
	0126 Chain Assembly
	链条总成
	0127 Fork Frame
	货叉架


	EFS151 Parts Manual 20230918
	1000
	Frame System
	车身系统
	0101 Frame System
	车身系统
	0101 Frame System F
	锂电款车身系统
	0102 Overhead Guard
	安全棚
	0103 Overhead Guard Optional
	安全棚选配
	0104 Front Cover
	前外罩
	0105 Back Cover
	后外罩
	0106 Front Wheel Assembly
	前轮组件
	0107 Brake Assembly
	制动器总成

	Steering Control System
	操作系统
	0201 Steering Control
	操作系统
	0202 Parking Brake
	脚刹总成
	0203 Meter 仪表
	0204 Steering Assembly
	0205 Valve Control Li
	多路阀操作杆

	3000
	Driving System
	驱动系统
	0301 
	驱动系统总成
	0302 Gear Case Assembly
	变速箱

	4000
	Hydraulic System
	液压系统
	0401 Hydraulic SystemⅠ液压管路Ⅰ
	0402 Hydraulic SystemⅡ
	液压管路Ⅱ
	0403 Oil Tank
	油箱

	5000
	Electrical System
	电器系统
	0501 Electrical Components（SN up to-2311700239）
	电器元件
	050101 Electrical Components（SN from 2311700240-
	电器元件
	0503 Cable
	电缆总成
	0503 Cable For Lithium Battery
	锂电池款电缆总成
	0504 Lithium Battery Assembly
	锂电瓶总成
	0505 Lithium Battery Assembly(For CE)
	锂电瓶总成

	9000
	Addendum
	附录
	0901 Label标贴



